0060000000000

TYPE: [306 277 D-VAWE D[ 7,1 kN
PART NO: VERT.LD: S 70 kg

Anhdngevorrichtung Montage- und Betriebsanleitung, Originalbetriebsanleitung
Zavésné zarizeni Montazni a provozni navod
Anhangertraek Montage- og driftsvejledning
Enganche Instrucciones de montaje y de servicio
Attelage Notice de montage et d'utilisation

Peravaunun vetolaite Asennus- ja kayttoohjeet

Tow bar Installation and Operating Instructions

Aidragn Zeugng Odnyie cuvapuoAdynong kai Aerroupyiag
Gancio di traino Istruzioni di montaggio e per I'uso
Tilhengerfeste Monterings- og bruksanvisning
Trekhaak Montage- en gebruikshandleiding

Hak holowniczy Instrukcja montazu i eksploatacii

Dragkrok Monterings- och bruksanvisning

APPROVAL NO:|e13 00 || 00-2284

COUPLING CLASS: | A5OX
@westfalia CHARGE:

AUTOMOTIVE

306 277 600 001
SIARR: 06-114

@westfqlia

AUTOMOTIVE

FIAT Sedici, Sedici 16

Westfalia-Automotive GmbH
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

Suzuki SX4

306 277 691 101 - 005



mr > OLIN

ON—3 Nﬂ/ -
£XGZXG 0L s 0exgexel
omxmmxﬁ‘&.v

0EX0LN—
0EX0LIN ‘ﬁy/

, ' mxmmxm.w_\”_/
= ﬂf /MM &
N’ A

L | EXGDGOL D50 0L £XG2XG01
qQp ,,
[

7 mW\ Q/o W
~p

>——0EX9eXEL

oD , @
I o:z
N £XGZXG'0L
| £XG2XG'0L
-7 o:>_
| OLN
, mTo:\,_ &/@dﬁ
\//T\mxmmxm ol exczxgi0L 22
..n..
, o) 0LN— ,
w. .J /m GZXOLIN EXGZXG'0L—< g m @
SZXOLIN - N OLN oEXOLI
P \@ , iy £XGZXG0 1 J 0EX0LIN 9/ %
Wb &
7 mmxo:z ™ . 0 con
€ . ,
+—GZIXOLW FS
SOLXOLN— |
) a8 o
(el \W\ mr £XG2XG01 0EX9ZXEL
B = w \Fw (8) 0L

GZXOLN
GTXOLN—Z—F W x ﬁ o I

% OLN
P /,\7 SZXOLN- @ 4 P eGS0l (g'g) GXOLIN

(8'8) oex0LIN

Mw.ww GOLXOLN

T—SCLX0LIN 8'8) SLIX0LIN

SOLXOLW —| ¢ xopin —t (8'8) GZLXOLN

8.. ¥0S 000 006

100 059 9.2 906

306 277 691 101 - 005






00600000 0600000

Unsere Produkte werden mit grofter Sorgfalt gefertigt. Sollten Sie dennoch einmal Grund zur Beanstandung haben, wenden Sie
sich bitte direkt an Ihren Vertragspartner. In diesem Fall geben Sie bitte unbedingt die Chargennummer an. Sie finden die
Chargennummer auf dem Typenschild. Ohne diese Angabe kann lhre Reklamation nicht bearbeitet werden.

Nase produkty jsou vyrabény s nejvétsi peclivosti. Méli-li byste pfeci jenom divod ke stiZnosti, obratte se prosim pfimo na
Vaseho obchodniho partnera. V takovychto pfipadech uvadéjte prosim bezpodmineéné Cislo Sarze. Cislo $arZe naleznete na
typovém Stitku. Bez tohoto Udaje nemlze byt Vase reklamace zpracovana.

Vores produkter fremstilles med stor omhu. Hvis du engang alligevel skulle have grund til at klage, bedes du henvende dig direkte
til din kontrahent. | dette tilfaelde ber du under alle omstaendigheder angive batchnummeret. Batchnummeret star pa typeskiltet.
Uden dette nummer kan din reklamation ikke behandles.

Nuestros productos se fabrican con el mayor cuidado. Si, a pesar de ello, usted tuviera algun motivo de queja, dirijase
directamente a su concesionario. En este caso, es indispensable que indique el nimero de lote. Encontrara el nimero de lote
en la placa de caracteristicas. Sin esta informacién no es posible tramitar su reclamacion.

Nos produits sont fabriqués avec le plus grand soin. Si vous avez cependant un motif de réclamation, veuillez vous adresser
directement a votre concessionnaire. Dans ce cas, veiller impérativement a indiquer le numéro de charge. Vous trouverez ce
numéro sur la plaque signalétique. Votre réclamation ne pourra étre acceptée si cette indication fait défaut.

Tuotteidemme valmistuksessa on noudatettu suurinta mahdollista huolellisuutta. Mikali tuotteessa ilmenee tastékin huolimatta
puutteita, pyyddmme sinua ottamaan yhteytta suoraan sopimuskumppaniisi. Tassa tapauksessa on ilmoitettava ehdottomasti
eranumero. Erdnumero on merkitty tyyppikilpeen. Jos erdnumeroa ei ole merkitty valituksen yhteyteen, valituksen kasittely ei ole
mahdollista.

Our products are manufactured with utmost care. If however you find a cause for complaint, please contact your contract partner
directly. In this case, it is necessary that you quote the charge number. The charge number can be found on the type plate. Your
complaint cannot be processed without this information.

Ta TpoidvTa pag KaraokeuagovTal pe Idiaitepn TTpoooxr. Av TTapoAa autd £xeTe AOyOo yia TTapdTTova PTTOPEITE VO aTTeUBUVOEiTE
KATEUBEIQV OTNV AVTITIPOOWTTEID. Z€ PO TETOIQ TIEPITITWOT dWOTE OMWOBSATIOTE TOoV apiBud Tng TTapTidag. Tov apiBud TapTidag
Ba Tov Bpeite TAvw OTNV TTIVOKIda TUTTOU. XWPIG AUTA Ta OTOIXEIa TO aiTNUE oag dev UTTOPET va SIEKTTEPAIWOEI.

| nostri prodotti vengono realizzati con la massima cura. Tuttavia, qualora vi fosse motivo di presentare reclamo, preghiamo di
rivolgersi direttamente al proprio concessionario. In questo caso indicare necessariamente il numero di lotto. Il numero di lotto si
trova sulla targhetta. Senza questo dato non & possibile evadere il reclamo.

Vare produkter tilvirkes med starst mulig neyaktighet og omhu. Skulle det likevel vaere grunnlag for reklamasjon, vennligst ta
kontakt med din avtalepartner. | s4 tilfelle ma du oppgi charge-nummeret. Dette charge-nummeret finner du pa typeskiltet. Uten
denne opplysningen kan ikke reklamasjonen behandles.

Onze producten worden met de grootste zorg geproduceerd. Mocht u onverhoopt toch niet tevreden zijn, neem dan rechtstreeks
contact op met uw contractant. Vermeld in dit geval altijd het partijinummer. U vindt dit nummer op het typeplaatje. Zonder deze
informatie kan uw klacht niet in behandeling worden genomen.

Nasze produkty wytwarzane sg z zachowaniem najwyzszej starannosci. Jezeli mimo to z jakich$ powodoéw chcielibyscie Parnstwo
ztozy¢ reklamacje, prosimy zwrdci¢ sie bezposrednio do kontrahenta. Prosimy przy tym zawsze podawaé¢ numer serii. Numer
serii znajduje sie na tabliczce znamionowej. Jest on konieczny do rozpatrzenia reklamaciji.

Vara produkter tillverkas med stérsta noggrannhet. Om du trots detta nagon gang skulle ha anledning till klagomal, vénd dig
vanligen direkt till din avtalsslutande part. | detta fall &r det viktigt att ange Chargenumret. Chargenumret finns pa typskylten.
Utan detta nummer kan er reklamation inte bearbetas.

APPROVAL NO:‘e13 00 ‘ 00-XXXX

‘9 TYPE: | XXX XXX D-VALUE: D
PART NO: VERT.LD: S

COUPLING CLASS:
@westfalia CHARGE:

AUTOMOTIVE

306 277 691 101 - 005

Montering av dragkulstangen:

1.)  Dra ut skyddspluggen ur fastroret.
I normalfall befinner sig dragkulstangen i upplast 1age nar den tas ut ur bagageutrymmet. Detta kan man
konstatera genom att ett tydligt mellanrum pa ca 5 mm finns mellan ratten och dragkulstangen (se bild) och
den réda markeringen pa ratten pekar mot dragkulstangens gréna markering.
Observera att dragkulstangen endast kan séttas in i detta tillstand!
Om dragkulstangens lasmekanism av nagon anledning skulle ha utldsts fore monteringen, eller varit utlost
hela tiden, maste mekanismen férspannas. Det sparrade laget kdnnetecknas av att den gréna markeringen
pa ratten pekar mot dragkulstangens grona markering och att ratten ligger emot dragkulstangen utan
mellanrum (se bild). Lasningsmekanismen ska férspannas pa féljande satt:
Satt in nyckeln och las upp laset, dra ut ratten i pilens riktning a och vrid till stopp i pilens riktning b for att
férspanna.
Utlésningskulan forspanns, och efter att ratten har slappts upp ligger ldasmekanismen kvar i forspant lage. /
Utlsningsspaken gar da i, och efter att ratten har slappts upp ligger lasmekanismen kvar i forspant lage.

2.) Nar dragkulstangen ska monteras maste den sattas in underifran i fastréret och darefter tryckas uppat.
Lasningen genomfors harmed automatiskt.
Hall inte handen i narheten av ratten, eftersom den vrider sig nar dragkulstangen lasts fast.

3.) Sténg laset och dra ut nyckeln. Nyckeln kan inte dras ur vid 6ppet las! Tryck pa skyddslocket pa laset.

Demontering av dragkulstangen:
1.) Dra av tacklocket fran laset och tryck in den pa nyckelns greppyta.
Oppna laset med nyckeln.
2.) Hall fast dragkulstangen, dra ut ratten i pilens riktning a och vrid till stopp i pilens riktning b for att lossa i
utdraget lage.
Ta ut dragkulstangen ur fastroret.
Darefter kan ratten slappas, eftersom den snédpper in automatiskt i upplast lage.
3.) Stuva in dragkulstangen ordentligt pa ett smutsskyddat stélle i bagageutrymmet.
4.) Satt in skyddspluggen i fastroret!

Obs!

| princip far endast tillverkaren reparera och ta isér den avtagbara dragkulstangen.

Satt fast det bifogade market val synligt pa bilen i nérheten av fastroret eller i bagageutrymmet.

For att garantera fullgod funktion maste dragkulstang och fastror alltid hallas rena.

Utfor regelbundet underhall pa den mekaniska utrustningen. Laset far endast behandlas med grafit.

Fetta/olja regelbundet in lager-stéllen, glidytor och kulor med hartsfritt fett eller olja. Infettningen och inoljningen
fungerar aven som ett extra korrosionsskydd.

Om fordonet ska tvéttas av med en angtryckstvatt maste dragkulstangen férst tas av och skyddspluggen séttas i.
Dragkulstangen far inte utsattas for angstrale.

Viktigt!
Tva nycklar hor till den avtagbara dragkulstangen. Skriv upp nyckel-nr. ???? for eventuell efterbestéllining och spara
pa en saker plats.

7?27?77

306 277 691 101 - 005
53



e Bruksanvisning for avtagbar dragkulstang

Observera!

Kontrollera fére varje korning att den avtagbara dragkulstangen har spérrats pa avsett vis samt att den uppvisar
féljande kénnetecken:

¢ Den grona markeringen pa ratten stimmer 6verens med den grona markeringen pa dragkulstangen.

« Ratten ligger an mot dragkulstangen (inget glapp).

o Laset har lasts och nyckeln har tagits ut. Ratten kan inte dras ut.

o Dragkulstangen maste sitta fast ordentligt i fastroret. Kontrollera detta genom att skaka den med handen.

Om kontrollen av de fyra punkterna inte ger tillfredsstéllande resultat, ska monteringen géras om igen.

Om punkterna ovan inte uppfylls da heller, far du inte anvanda draganordningen. Risk for personskador. Ta da
kontakt med tillverkaren.

Dragkulstangen ska kunna demonteras och monteras med normal handkraft.

Anvand aldrig hjalpmedel, verktyg osv. eftersom det da finns risk for att mekanismen skadas.

Las aldrig upp medan sléapvagnen ar pakopplad eller lasthallaren &r monterad.

Vid kérning utan slapvagn resp. lasthallare maste dragkulstangen tas av och skyddspluggen alltid sattas in i
fastroret. Detta galler sarskilt om fordonets registreringsskylt eller belysning déljs av kulan.

Avtagbar kulstang

Fastror
Dragkulstang
Laskulor
Utlésningskula
Utlésningsspak
Lasratt
Skyddslock
Nyckel
Rod markering (lasratt)
W Gron markering (lasratt)
10 Gron markering (dragkulstang)
11 Symbol (lasa upp)
12 Skyddsplugg
13 Insticksbult
14 Inget mellanrum mellan 2 och 5
15 Mellanrum ca 5 mm

~
O NOoO O DA WOWON -
N

e ©))
©

Last lage, korlage Upplast lage, avtagen

306 277 691 101 - 005
52

Nationale Richtlinien (iber die Anbauabnahmen sind zu beachten.

Jegliche Anderungen bzw. Umbauten an der Anhéngevorrichtung sind verboten. Sie filhren zum Erléschen der Betriebserlaubnis.
Isoliermasse bzw. Unterbodenschutz am Kfz. - falls vorhanden - im Bereich der Anlageflachen der Anhéangevorrichtung
entfernen.

Die Anhangevorrichtung dient zum Ziehen von Anhangern und zum Betrieb von Lastentragern. Artfremde Benutzung ist verboten.
Bei Fahrzeugen mit Einparkhilfe konnen nach Montage der Anhangevorrichtung Fehlfunktionen auftreten, da Teile
(Kugelstange, Kupplungskugel) im Erfassungsbereich der Sensoren liegen kénnten. In diesem Fall sollte der Erfassungsbereich
angepasst oder die Einparkhilfe deaktiviert werden. Bei Verwendung von Anhangevorrichtungen mit abnehmbaren bzw.
schwenkbaren Kugelstangen ist eine Fehlfunktion der Einparkhilfe nicht zu erwarten, wenn die Kugelstange aus der
Betriebsposition genommen wird.

Die Anhangevorrichtung ist ein Sicherheitsteil und darf nur von Fachunternehmen montiert werden. Bei falscher Montage besteht
schwere Unfallgefahr! Der deutsche Text dieser Anleitung ist bindend. Anderungen vorbehalten.

Je nutné dodrzovat mistni smérnice o demontazi nastaveb.

Veskeré zmény piip. prestavby tazného zafizeni jsou zakazany. Maji za nasledek zanik platnosti povoleni k provozu.

1zolaéni hmotu popf. ochranu spodku podlahy vozidla - pokud existuji - je nutné v oblasti dosedacich ploch tazného zatizeni
odstranit.

Tazné zafizeni je uréeno k taZeni pFivést a k provozu nosic¢u nakladu. PouZiti k jinému ucelu je zakazano.

U vozidel s pomocnym parkovacim zafizenim se mohou po montazi zavésného zafizeni vyskytnout chybné funkce, protoze
soucasti (ty¢ s kouli, kulova hlavice spojky) mohou leZet v oblasti detekovani snimacu. V tom piipadé by mél byt upraven rozsah
snimani nebo by mélo byt deaktivovano pomocné parkovaci zafizeni. Pfi pouziti taznych zafizeni s odnimatelnou pfip. vykyvnou
ty¢i s kouli nebude dochazet k chybné funkci pomocného parkovaciho zafizeni, pokud bude ty¢ s kouli demontovana z provozni
polohy.

Tazné zafizeni je bezpe€nostni soucast, kterou smi montovat pouze odborné podniky. Pfi chybné montazi hrozi vazné nebezpedi
nehody! Némecky text tohoto navodu je zavazny. Zmény vyhrazeny.

De nationale direktiver for afmontering af pamonterede dele skal overholdes.

Enhver sendring eller ombygning pa anhaengertraekket er forbudt. Dette medferer, at typegodkendelsen udligber.

Fjern isoleringsmassen hhv. undergulvsbeskyttelsen pa personbilen. - hvis monteret - i omradet for anhaengertraekkets
anlaegsflade.

Anhaengertraekket anvendes til traekning af anhaengere og brug af ladvogne. lkke-bestemmelsesmaessig anvendelse er forbudt.
Ved koretgjer med parkeringshjalp kan der opsta fejlfunktioner efter montering af anhaengertraekket, da der kan ligge dele
(kuglestang, koblingskugle) i felernes deekningsomrade. | dette tilfzelde skal deekningsomradet tilpasses eller parkeringshjzelpen
deaktiveres. Ved anvendelse af anhaengertraek med aftagelige eller svingbare kuglestaenger ber der ikke opsta fejlfunktioner i
parkeringshjeelpen, nar kuglestangen stilles ud af driftsposition.

Anhaengertraekket er en sikkerhedsdel og méa kun monteres af autoriserede firmaer. Ved forkert montering er der fare for alvorlige
uheld! Den tyske tekst i denne vejledning er bindende. Ret til @endringer forbeholdes.

Deben respetarse las directivas nacionales referentes a controles de enganches.

Esta prohibido modificar o remodelar el dispositivo de remolque. La consecuencia seria la invalidaciéon del permiso de circulacion.
Quitar la masa aislante o la proteccion de los bajos del vehiculo - si existen - en el area donde se haya de acoplar del
enganche.

El dispositivo de remolque esta previsto para el arrastre de remolques y para la operacién de portadores de carga. Esta prohibido
su uso para fines de otra indole.

En vehiculos con ayuda al estacionamiento puede surgir fallos de funcionamiento tras el montaje del dispositivo de

remolque, ya que las piezas (barra de bola, acople de bola) pueden estar en la zona de alcance de los sensores. En este caso se
debe regular el area de registro o desactivar el auxiliar de estacionamiento. Si se emplean dispositivos de remolque a bola
extraible u orientable, es improbable que ocurra un error en el auxiliar de estacionamiento cuando se ha quitado la barra de bola.
La bola de enganche es un elemento de seguridad y sélo se debe permitir su montaje a personal cualificado. jEn caso de
montaje erréneo existe peligro de accidentes graves! Es vinculante el texto aleman de estas instrucciones.

Nos reservamos el derecho a efectuar modificaciones.

Les dispositions nationales concernant la réception a titre isolé doivent étre respectées.

Toute modification ou transformation du dispositif d'attelage est interdite. Elle entrainerait I'annulation de la réception.

Le cas échéant, enlever I'insonorisant ou la protection sous caisse du véhicule dans la zone des surfaces d'appui.

Le dispositif d'attelage est destiné a tirer des remorques ou a utiliser des porte-charges. Toute utilisation a des fins autres que
celles prévues est interdite.

Lorsque les véhicules sont équipés de radars de recul, des dysfonctionnements peuvent survenir une fois le dispositif d'attelage
monté, car des pieces (attelage, rotule) peuvent se trouver dans la zone de détection des capteurs. Il est alors nécessaire
d'adapter la zone de détection en conséquence ou de désactiver le radar de recul. Avec des dispositifs d'attelage équipés de
rotules démontables ou escamotables, un dysfonctionnement du détecteur d'obstacles est improbable si vous ne mettez pas la
boule d'attelage en position de service.

Le dispositif d'attelage est un équipement de sécurité et doit &tre mis en place exclusivement par un atelier spécialisé. Un
montage incorrect représente un risque élevé d'accident ! Le texte allemand de cette notice fait foi.

Sous réserve de modifications.

306 277 691 101 - 005



Kansallisia asennusten teknista hyvaksymista koskevia maarayksia on noudatettava.

Kaikki vetolaitteeseen tehtavat muutokset tai jalkiasennukset ovat kiellettyja. Nama johtavat kayttluvan raukeamiseen.
Mahdollinen eristysmassa tai pohjan suojaus tulee poistaa ajoneuvosta vetolaitteen kiinnityspintojen alueelta.

Vetolaite on tarkoitettu perdvaunujen vetamista ja kuormatelineiden kayttoa varten. Muut kayttétavat on kielletty.
Pysékaointitutkalla varustetuissa ajoneuvoissa voi esiintya vetolaitteen asennuksen jélkeen toimintahairioita, silla osat
(kuulatanko, vetokuula) saattavat olla tunnistinten mittausalueella. Tallaisessa tapauksessa mittausaluetta tulee muuttaa tai
pysakaintitutka kytkea pois paalta. Irrotettavilla tai kdannettavilla kuulatangoilla varustettua vetolaitetta kaytettdessa
pysakaintitutkan toimintahairiot eivat ole todennakdisia, mikali kuulatanko siirretdan pois kayttdasennosta.

Vetolaite on turvallisuuteen vaikuttava osa, jonka saa asentaa vain alan erikoisliike. Virheellinen asennus voi aiheuttaa vakavan
onnettomuuden! Téméan ohjeen saksankielinen teksti on sitova. Oikeudet muutoksiin pidatetaan.

National guidelines concerning official approval of auxiliaries must be observed.

Any alteration or modification of the towing hitch is prohibited and voids the operating licence.

Remove the insulating compound and underbody coating - if there is any - from the area around the contact surface of the
trailer hitch.

The trailer hitch is intended for towing trailers and for attaching devices for carrying loads. Any other use is prohibited.

In the case of vehicles equipped with an acoustic parking system, malfunctions may occur after mounting the trailer hitch due
to parts (e.g. the bar or the ball) may be in the sensor range. In this case, adjust the sensing range or disable the acoustic parking
system. If using trailer hitches with removable or pivoting ball tow bars, the acoustic parking system should function normally
when the ball tow bar is not in the operating position.

A trailer hitch is a safety-critical part and may be fitted only by qualified companies. Improper assembly may result in a serious
accident hazard! The German text of this instruction is binding. Subject to change.

Mpétel va TnpoUvTal 01 KPATIKOI KAVOVIOHOI GXETIKA HE TOV EAEYXO TTPOCONKWY OTA APAgWHATA.

AmrayopeUovTal ol aAAayEG KAl OI HETATPOTTEG GTNV JIATAgN PUPMOUAKNGNG. ZuvaTrdyovTtal TNV akUpwaon Tng Gdeiag AEIToupyiag.
AQuIpECTE TO HOVWTIKO OTPWHA 1} AVTIOTOIXA TO TIPOCTATEUTIKO OTPWHA ATTO TO OXNUA - AV UTTAPXE! - OTNV TIEPIOXT ETTAPAG
NG didTagng pupoUAKnNoNG .

H didragn pupoUAKnong XPNoIUeUE! yia TN pUPOUAKNON TPEIAEP Kal yia T OTEPEWON OXAPAg Yia @opTia. ANou gidoug xprion
aTTayoPEUETAI.

Ze oxfjHaTa pe uTToBonONAON TTAPKAPICUATOG PTTOPET HETE OTTO TNV TOTTOBETNON TNG dIATAENG PUMOUAKNONG VA TTApOUCIacToUV
SuoAeiToupyieg, eTeIdr) Ta egapTApaTa (pARdOG, KOTGAdOPOG) UTTOPEI va BpioKovTal HECT OTNV TIEPIOXT AViIXVEUONG TwV
aIoBNTAPWY. ZTNV TTEPITITWAON aUTH Ba TIPETTEI va pUBPICETE TNV TIEPIOXT AVIXVEUONG I} VO OTTEVEPYOTTOIROETE TNV UTToBorenan
TTOPKAPIoPATOG. AV XPNOIUOTTOIEITE SIATAGEIG PUUOUAKNONG PE ATTOOTTIOUMEVEG I} AVTIOTOIXO OTPETTTEG PARDOUG, SEV AVANEVETE
KaTroia SUoAEIToUpYiag TNG uTToBorBnang TTapkapioparog, dtav agaipeite T papdo kotaaddpou amd Tn B€on AciToupyiag.

O koToadoPog cival £va eEAPTNUA ACPAAEIag Kal n TOTTOBETNON TOU ETITPETTETAI VA YiVETAl HOVO aTTO £EISIKEUNEVO OUVEPYEID. Z€
TEPITTwon AdBoug ToTToBETNONG UTTAPXE! KivOUVog goBapwy atuxnuaTwy! To yepuaviKé KEIPEVO QUTWV TwV odnyIWV gival
OETHEUTIKO. Alatnpoupe 1o dikaiwpa aAAaywy.

Devono essere osservate le normative nazionali sui collaudi.

E vietato modificare o montare diversamente il gancio di traino. Cid comporta I'annullamento del permesso di circolazione.
Rimuovere la massa isolante e la protezione della sottoscocca del veicolo (se presente) nella zona della superficie di
contatto con il gancio di traino.

Il gancio di traino € destinato alla trazione di rimorchi e all'esercizio di portacarichi. Un'utilizzazione per scopi diversi da quelli
previsti non & consentita.

Sui veicoli con dispositivo ausiliario di parcheggio, in seguito al montaggio del gancio di traino possono verificarsi anomalie di
funzionamento, poiché i componenti (barra di traino, sfera di aggancio) possono interferire con i sensori. In questo caso &
necessario regolare I'area di rilevamento o disattivare il dispositivo ausiliario di parcheggio. Se si utilizzano dispositivi di traino con
gancio di traino a sfera removibile o orientabile, & improbabile che si verifichino anomalie di funzionamento dell'ausilio di
parcheggio quando il gancio di traino a sfera € smontato.

Il gancio di traino & un componente di sicurezza e deve essere montato esclusivamente da personale specializzato. In caso di
montaggio errato sussiste il pericolo di incidenti gravi! E vincolante il testo tedesco di queste istruzioni.

Con riserva di modifiche.

Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.

Enhver endring hhv. ombygging av tilhengerfestet er forbudt. Dette vil adelegge brukeropplevelsen.

Fjern isolasjonsmasse hhv. understellsbeskyttelse fra kjgretayet, fra omradet ved tilhengerfestet - hvis dette finnes.
Tilhengerfestet brukes til trekke tilhengere og som lastfeste. Det er forbudt & bruke anordninger av annen art.

Pa kjereteyer med parkeringshjelp kan man etter at tilhengerfestet er montert oppleve feilfunksjon fordi deler (kulestang,
koblingskule) kommer inn i registreringsomradet til sensorene. Hvis dette skjer ma registreringsomradet tilpasses eller sa ma
parkeringshjelpen deaktiveres. Ved bruk av tilhengerfester med avtakbar hhv. svingbar kulestang, vil man ikke fa feil pa
parkeringshjelpen nar kulestangen tas ut av bruksstilling.

Tilhengerfestet er en sikkerhetskomponent og skal monteres av fagbedrift. Det er stor fare for at det kan oppsta ulykker ved feil
montering! Den tyske teksten i denne veiledningen er bindende. Med forbehold om endringer.

306 277 691 101 - 005

D

MoHTax LWapoBOM WTAHIA:
1.)  BbIHyTb 3aTbl4Ky U3 NPUEMHON TPyObI.

O6bI4HO LiapoBas WwTaHra B MOMEHT U3bATUA N3 GaraxkHuka HaxoauTcs B paSﬁJ‘IOKMpOBaHHOM COCTOAHUN.
310 BUOHO U3 TOro, YTO MaxoBU4YOK OTCTOUT C ABHbIM 3a30pOM B 5 MM oT Luap030|7| wTaHrun (CM. qepTe)K), a

KpacHaaA MapKMpoBKa Ha MaxoBUYKe CTOUT HanNpoTme 3eneHomn MapKMpoOBKU Ha mapoaoﬁ LliTaHre.
YyecTb, YTO WAPOBYHO WITAHTY MOXHO BCTaBMTb TOJNIbKO B 3TOM COCTOsIHUM!
Ecnun nepen MOHTaXXOoM Mo K.-N. Npu4nHe MexaHn3m 6J'IOKMPOBKM cpa6aTb|BaeT W wapoBas wraHra

HaxoauTcs B GNOKMPOBaHHOM MOMOXEHUM, MexaHu3M crieflyeT B3BecTu. COMOKMPOBAHHOE COCTOSIHUE MOXHO
y3HaTb MO TOMY, YTO 3efeHasi MapkupoBKa MaxoBWYKa COBMafaeT C 3efIeHON MapKUPOBKOI LIAPOBOW LUTaHTW,
a MaxoBMYOK NpUneraeT K LapoBoii WTaHre 6e3 3asopa (cM. YepTex). MexaHn3m 6roKMpoBKU B3BOAAT Tak:

BcTaBuB KoY M OTKPbIB 3aMOK, BbITSIHYTb MaxOBMYOK B HanpaBrieHWM CTPenKu a 1 MoBopaYuBaloT Ans
B3BeJeHUs B HanpasneHuy cTpenku b 1o ynopa.

MyckoBoW Lapuk B3BOAUTCS, 1 MOCIE OTMYCKaHWsi MaxoBuYka BrOKMPOBOYHbIV MEXAHW3M OCTaeTCsl BO
B3BeJEeHHOM COCTOsIHWUW. / OTNYCKHOW pbivar cpa3sy 3alLenkuBaeTcst U Npu OTMyLLEHHOM MaxoBUYKe
6IIOKMPOBOYHBIN MEXaHWU3M OCTaeTCs BO B3BeEeHHOM COCTOSIHUW.

2.) ﬂ]‘lﬂ MOHTaXa |.|_|ap030|7| LUTaHIMM €€ HYXXHO CHU3Y BCTaBUTb C MOMOLLBIO BTbIYHbIX 6onToB B npuemMHyro pr6y

1 nopykaTtb BBEPX.
Tem cambiM Npouecc 61IOKMPOBKU OCYLLIECTBNSETCS aBTOMaTUYECKN.
He coBaTb pyKy B MaxOBMYOK, TaK Kak OH Npu GIOKMPOBaHUK BpaLLaeTcs.
3.) 3amok 3aKpbITb, KoY BCceraa BblHUMaTh. [1py OTKPLITOM 3aMKe KItoY BbIHYTb HEBO3MOXHO! HacaanTb
KPbILLKY Ha 3aMOK.

[deMoHTax LapoBOW LUITaHIN:
1.)  CHATb KPbILWKY C 3aMKa W HacaauTb ee Ha rofioBKy Knoya.
OTKpbITb 3aMOK KITHOHOM.
2.) YpepxuBas LUapOBYIO LUTAHIY, MaXOBUYOK BbITSIHYTb B HAaNpaBfieHNU CTPENKKU a U A5 OTMyCKaHus!
noBopayMBaTh B BbITIHYTOM MOJIOXEHWUN A0 yrnopa B HanpasneHun cTpenku b.
LLlapoByto WTaHry BbIHUMAKOT U3 NPUEMHON TPyObI.
Tenepb MaxoBMYOK MOXHO OTMYCTUTb, OH caM 3adMKCMpyeTCs B pa3brioKMpoBaHHOM MOMOXEHNN.
3.) LapoByto wraHry ynoxutb B baraxkHuk, nsderasi saarpsasHeHusi n gecdopmauimu.
4.) BcTaBuTb 3aTbl4ku B MPUEMHYLO TPYOY!

YkasaHus:

Kak obLiee npaBuo, pa3bopky 1 PEMOHT CbEMHON LLIAPOBON LUTAHMM JAOMMKEH NPOU3BOAUT TOMBKO cam
N3roToBUTENb.

Mpunaraemyto Tabnuyky ¢ ykazaHmeM 3akpenuTb Ha aBTOMobune B XOpOLLO BUAHOM MecTe BO6M3u NpueMHomn
TPyGbl UNK Ha BHYTPEHHEN CTOPOHE BaraxHwuka.

Y7066l 06ecneuntb HopmanbHyt paboTy, LWapoBas LWTaHra AomkHa B NpuemHon Tpybe Bcerga octaBaTbest
YNCTOW.

Y[ensiTb BHUMaHWe perynsipHoCTV TeXyxofa 3a MEXaHUYECKUMU YacTaMu. [ins 3aMka NpUMEHSITb TONbKO
rpacuTHYO0 CMa3ky.

PerynapHo cmasblBaTb OMopbl, MOBEPXHOCTY CKOJBXEHUS U LIAPWKU HEe COAEPXaLLEeN CMOI KOHCUCTEHTHOM
cMmaskol unmn macnamu. HaHeceHne cMasku fONOMHUTENBHO NPeaoTBpaLLaeT KOpPO3uio.

Mpu YncTke aBTOMOGUNSA NAPOCTPYAHBIM UHXEKTOPOM CNeAyeT CHSATb LIAPOBYHO LUTAHIY Y BCTaBUTb 3aTbIYKK.
Heponyctmo obpabaTtbiBaTh LLAPOBYIO LLITAHTY OCTPLIM NApOM.

BaxHo!
[ns cbema WwapoBoW WTaHrM nonb3ytoTes 2 knodamu. Ne. kntova ???7? ana nocrneayoLlero 3akasa 3anucatb u
COXPaHUTb.

306 277 691 101 - 005

51



@ MHCcTpyKuus no akcnnyaTauum WwapoBou wTaHrm (dapkonda)

BHumaHue!
Mepepn kaxaon noesakon NPoBepPUTL NPaBUNBHOCTb GIIOKMPOBKU LLAPOBON LUTAHMN MO Creayowmm NpusHakam :

¢ 3eneHasi MapKUpoBKa MaxoBMYKa COBMagaeT C 3efleHO MapKMPOBKOM Ha LLAPOBOW LUTaHTre.

e MaxoB1YOK NOAXOAUT K LLAPOBOW LITaHre (6e3 3a3opa).

o 3amok 3anepT, KoY BbIHYT. MaxoBUYOK BbIHYTb HeMb3s.

o lllapoBas WiTaHra AOMKHa NSIOTHO CUAETL B NpueMHoN Tpy6e. MpoBepuTb NOTPSICLIBaHUEM BPYUHYHO.

Ecnu npoBepka Bcex 4 NPpU3HAKOB Hey[0BNETBOPUTENbHA, MOHTaX CrieayeT NOBTOPUTH.
Ecnu npoBepka Hey#oBneTBOpUTENbHA XOTS Obl MO OAHOMY M3 NpU3HakoB, Papkon UCMONb30BaTh Hellb3si, MHave
rpO3VT ONacHOCTb HecYacTHoro cny4asi. CBAXUTECH C U3rOTOBUTENIEM.

MoOHTaX 1 AeMOHTaX LUapOoBON LUTAHM MOXHO 6ecnpobnemMHo 1 6e3 60MbLINX YCUNUIA BbINOMHUTL BPYYHYHO.
Hukorga He npuberatb k BCMOMOraTenbHbIM CpeacTBaM, MHCTPYMEHTaM U T.M., 3TUM MOXHO NOBPEAUTL MEXaHU3M.

Hwvkoraa He cHUMaTb GNOKMPOBKY C NOACOEAVHEHHBIMM NMPULIENOM UK rpy3oBoi 6ankon!
Mpu aBwKeHUM 6e3 Npuuena unu rpy3oBoi 6arnku cneayeT CHSATb LWaPOBYIO LUTAHTY U BCerAa BCTaBAATL 3aTbIYKY

B npuemMHyto Tpy6y. OCOGEHHO 3TO BaXHO, €CNM U3-3a Liapa YMeHbLIaeTcsl 0630pHOCTb HOMEPHOTO 3Haka Unu
doHapsi.

CbemHasn wiapoBasd wTaHra

MpuemHas Tpyba

LLlapoBasi wTaHra

Bnok1MpoBoOYHbIE LWapuKm
[MyckoBoWn Wwapuk

OTnyckHoOW pblyar

MaxoBuyok

Kpbiwka

Knioy

KpacHas meTka (MaxoBMYOK)
3eneHasi MeTka (MaxoBUYOK)

10 3eneHas meTka (LapoBasi WTaHra)
11 CwumBon (gebnokupoBaTtb akTMBaToOp)
12 3atbluka

13 BTbI4HON Naneuy,

14 Bbe3s 3a3opa mexay 21 5

15 3a3op npum. 5 Mm

0o ~NOO O~ DRWON-=
N =

©

3abnoknpoBaHHOE NONOXEHUE, PEXUM Pa36nokupoBaHHOe NonoXxeHue, CHATO
ABWKEHUA

306 277 691 101 - 005
50

Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.

Elke wijziging van de aanhanger is verboden. Wijziging leidt tot verval van de gebruikstoestemming.

Isolatiemassa of de beschermende laag van het voertuig - indien aanwezig - van de contactvlakken van de trekinrichting
verwijderen.

De aanhanger is bedoeld voor het trekken van aanhangers en het gebruiken van lastdragers. Ander gebruik is verboden.

Bij voertuigen met parkeerhulp kunnen zich na montage van de aanhanger defecte functies voordoen omdat onderdelen
(kogelstangen, koppelingskogels) zich in het waarnemingsbereik van de sensors kunnen bevinden. In dit geval moet het
waarnemingsbereik worden aangepast of de parkeerhulp worden gedeactiveerd. Bij gebruik van aanhangers met verwijderbare
resp. zwenkbare kogelstangen is een defecte werking van de parkeerhulp onwaarschijnlijk als de kogelstang uit gebruikspositie
wordt gezet.

De aanhanger is veiligheidsonderdeel en mag alleen door vakkundig personeel worden gemonteerd. Bij verkeerde montage
bestaat ernstig gevaar voor ongevallen! De Duitse tekst van deze handleiding is bindend. Wijzigingen voorbehouden.

Prosze przestrzegac¢ krajowych wytycznych dotyczacych odbioru technicznego.

Wszelkie zmiany lub przebudowy haka holowniczego sg zabronione. Spowodujg one utratg wazno$ci $wiadectwa homologaciji.
Prosze usuna¢ mase izolacyjna lub zabezpieczenie podwozia pojazdu (jesli sg) w obszarze styku haka holowniczego.

Hak holowniczy montowany jest w transporterach i stuzy do ciggniecia przyczep. Niezgodne z przeznaczeniem zastosowanie jest
zabronione.

Po zamontowaniu haka holowniczego w pojazdach z systemem wspomagania parkowania moga wystgpi¢ usterki, jesli drazek
lub kula haka holowniczego znajdujg sie w zakresie wykrywalnosci czujnikéw. W tym przypadku nalezy dostosowac zakres
wykrywalnosci lub dezaktywowa¢ system wspomagania parkowania. W przypadku zastosowania haka holowniczego ze
zdejmowanym lub odchylanym drgzkiem kulkowym mozna unikngé¢ wadliwego dziatania systemu wspomagania parkowania
poprzez wyjecie drazka lub jego wysuniecie z pozycji roboczej.

Hak holowniczy stanowi element bezpieczenstwa i moze zosta¢ zamontowany wytacznie przez firme specjalistyczng. W
przypadku nieprawidtowego montazu istnieje powazne ryzyko wypadku! Tekst niniejszej instrukcji w jezyku niemieckim jest
wigzacy. Zmiany zastrzezone.

Nationella riktlinjer betraffande monteringen skall beaktas.

All form av &ndring respektive ombyggnad pa dragkroken ar forbjuden. Férandringar resulterar i att typgodkénnandet upphér att
gélla.

Eventuell isolermassa resp. undergolvets skydd, i omradet for dragkroksfastets anliggningsytor, ska avlagsnas.

Dragkroken anvands for dragning av slapvagnar och fér anvandning av lastbarare. Annan typ av anvandning ar forbjuden.

Pa fordon med parkeringshjélp kan felfunktioner upptrada efter att dragkroken monterats, d& komponenter (dragkula,
kopplingskula) kan ligga inom sensorernas rackvidd. | detta fall ska rackvidden anpassas eller parkeringshjélpen inaktiveras. Vid
anvandning av dragkrokar med avtagbara resp. infallbara dragkulor, ar det osannolikt att felfunktioner intréffar nar dragkulan tas
ur driftposition.

Dragkroken ar en sakerhetskomponent och bér endast monteras av kvalificerade tekniker. Vid felaktig montering foreligger risk
for allvarliga olyckor! Den tyska texten i denna anvisning &r bindande. Andringar férbehalls.

306 277 691 101 - 005



<=

l

X 25kg

= Sy

x+25kg

306 277 691 101 - 005

Montaz drazka kulowego:

1.)  Wyciagna¢ korek zaslepiajacy z rury mocujace;.
Drazek kulowy wyjety z bagaznika znajduje sig¢ zwykle w pozycji odblokowanej. Stan ten mozna rozpoznac¢ po
tym, ze migdzy pokrettem a dragzkiem kulowym wystepuje ok. 5 milimetrowa szczelina (patrz szkic) a
czerwone oznaczenie na pokretle pokrywa si¢ z zielonym oznaczeniem na drgzku kulowym.
Nalezy pamietac o tym, ze drazek kulowy moze by¢ zatozony tylko wtedy, gdy znajduje sie w
powyzszym stanie!
Jesli mechanizm blokujgcy drazka kulowego przed montazem zostat z jakiejkolwiek przyczyny zwolniony i
znajduje sie w pozycji zablokowanej, to mechanizm ten musi zosta¢ wstepnie naprezony. Pozycje
zablokowang mozna rozpozna¢ po tym, ze zielone oznaczenie pokretta pokrywa sie z zielonym oznaczeniem
drazka kulowego i pokretto przylega do drgzka kulowego bez szczeliny (patrz szkic). Mechanizm blokujacy
nalezy naprezy¢ w nastepujgcy sposob:
Przy wiozonym kluczyku i otwartym zamku wyciggna¢ pokretto w kierunku strzatki a i przekreci¢ do oporu w
kierunku strzatki b.
Kula zwalniajgca zostanie wstepnie naprezona i po puszczeniu pokretta mechanizm blokujgcy pozostanie w
pozycji wstepnego naprezenia. / Dzwignia zwalniajgca zostanie wtedy wzebiona i po puszczeniu pokretta
mechanizm blokujgcy pozostanie w pozycji wstepnego naprezenia.

2.) W celu zamocowania drgzka kulowego nalezy wiozy¢ go od dotu w rure mocujgca i pchnaé¢ w goére.
Blokowanie drgzka kulowego nastepuje w tym przypadku automatycznie.
Rece trzymac z dala od pokretta, poniewaz sig ono podczas blokowania obraca.

3.) Zamkna¢ zamek i zawsze wyciggna¢ kluczyk. Kluczyka nie mozna wyjg¢ z otwartego zamka! Wcisngé na
zamek kotpak zaslepiajacy.

Demontaz drazka kulowego:
1)  Sciagnaé kotpak zaslepiajacy z zamka i nasadzi¢ go na uchwyt kluczyka.
Otworzy¢ zamek kluczem.
2.) Przytrzymac drazek kulowy, wyciagnaé¢ pokretto w kierunku strzatki a i przekreca¢ az do oporu w kierunku
strzatki b w celu jego odblokowania w wyciggnietej pozycji.
Wyja¢ drazek kulowy z rury mocujgcej.
Teraz mozna pusci¢ pokretto, ktére unieruchomi sie samoczynnie w odblokowanej pozyciji.
3.) Drazek kulowy nalezy umiesci¢ w bezpiecznym miejscu w bagazniku i zabezpieczy¢ przed zabrudzeniem.
4.) Korek zaslepiajacy wtozy¢ do rury mocujacej!

Wskazoéwki!

Naprawy i rozktadanie drgzka kulowego na czesci mogg by¢ wykonywane jedynie przez producenta.

Zatgczong tabliczke informacyjna nalezy umiesci¢ na samochodzie w poblizu rury mocujacej lub we wnetrzu
bagaznika w dobrze widocznym miejscu.

W celu zapewnienie prawidtowego dziatania mechanizmu, zaréwno dragzek kulowy, jak i rura mocujgca musza by¢
zawsze czyste.

Nalezy zwréci¢ uwage na regularng pielegnacje uktadu mechanicznego drgzka kulowego. Zamek smarowac
wytgcznie grafitem.

tozyska, powierzchnie slizgowe oraz kulki nalezy regularnie smarowac lub oliwi¢ za pomocg smaru lub oleju nie
zawierajgcego zywicy. Smarowanie i oliwienie petnig role dodatkowej ochrony antykorozyjne;j.

W przypadku czyszczenia pojazdu strumieniem pary drgzek kulowy nalezy zdemontowaé, a do rury mocujgcej
zatozy¢ korek zaslepiajgcy. Drazka kulowego nie wolno czysci¢ strumieniem pary.

Wazna informacja!
Zdejmowany drgzek kulowy wyposazony jest w 2 klucze. Numer klucza ???? nalezy zanotowac¢
i przechowywac¢ w bezpiecznym miejscu na wypadek zamoéwienia dodatkowego klucza.

306 277 691 101 - 005
49



Instrukcja obstugi zdejmowanego drazka kulowego

Uwaga!
Przed kazdg jazdg nalezy koniecznie sprawdzi¢, czy spetnione sg ponizsze warunki dotyczace prawidtowego
zablokowania zdejmowanego drazka kulowego:

o Zielone oznaczenie na pokretle pokrywa sie z zielonym oznaczeniem na drazku kulowym.

* Pokretto scisle przywiera do drazka kulowego (brak szczeliny).

o Zamek jest zamkniety i kluczyk wyciagniety. Pokretta nie mozna wyciagnaé.

o Drazek kulowy musi tkwi¢ catkowicie i mocno w rurze mocujacej. Sprawdzi¢ poprzez szarpnigcie reka.

Montaz nalezy powtorzyé, jesli wynik sprawdzenia powyzszych 4 warunkow jest niezadowalajacy.

Jesli ktorykolwiek z powyzszych warunkéw nie zostanie spetniony, hak holowniczy nie moze by¢ uzywany. Istnieje

wtedy niebezpieczenstwo wypadku. W takim przypadku nalezy skontaktowa¢ sie z producentem.

Do wykonania montazu i demontazu drgzka kulowego wystarczy sita rak.

Nie uzywac¢ zadnych srodkéw pomocniczych, narzedzi itp., poniewaz moze to spowodowac uszkodzenie
mechanizmu.

Nigdy nie dokonywac odryglowania drazka przy zaczepionej przyczepie lub zamontowanym urzgdzeniu nosnym do

transportu drogowego.

W przypadku jazdy bez przyczepy lub drogowego urzadzenia no$nego nalezy koniecznie zdjg¢ drazek kulowy i

zawsze zalozy¢ zaslepke do rury mocujgcej. Jest to szczegdlnie wazne, gdy drgzek kulowy ogranicza widoczno$¢

tablicy rejestracyjnej pojazdu lub oswietlenia.

Zdejmowany drazek kulowy

Rura mocujgca

Drazek kulowy

Kule blokujace

Kula zwalniajaca

Dzwignia zwalniajgca

Pokretto

Kotpak zaslepiajgcy

Kluczyk

Czerwone oznaczenie (pokretto)
9 Zielone oznaczenie (pokretto)

N OB ®N
N =

11 Symbol (odblokowanie)

12 Zaslepka

13 Trzpien

14 Brak szczeliny miedzy 2 5
15 Szczelina ok. 5 mm

Pozycja zablokowana, drazek kulowy
przygotowany do jazdy

Pozycja odblokowana, drazek kulowy wyjety

10 Zielone oznaczenie (drgzek kulowy)

306 277 691 101 - 005
48

Montageanleitung:

1.)

2)

3)

4.

5)

6.)

7)

Hinteren StoRfanger demontieren, hierzu vorher die Abdeckungen in den Radh&usern lésen.
Riicksitzbank und Kofferraumabdeckung nach vorne klappen. Heck- und Seitenverkleidungen demontieren.
Kofferraumboden frei machen. Den Endschaldéampfer aushéngen.

Bei ,,a“ befinden sich links und rechts auf dem Kofferraumboden Markierungen (Kreuze, siehe Skizze I).
Den Kofferraumboden zentrisch zu diesen Markierungen 10,5 mm bohren und entgraten. Die Platten 3 links
und rechts in den Kofferraum legen und bei ,,a“ mit den Schrauben M10x25 fixieren. Die Platten 3 ausrichten
und die Bohrungen ,,b“, ,,c“, ,,d“ sowie ,,e*“ auf die Karosserie Ubertragen / kérnen. Die Platten 3 entfernen.
Die Ubertragenen Bohrungen ,,b“, ,,c* und ,,d“ @22 mm sowie ,,e“ 10,5 mm bohren und entgraten.

Die Bohrungen ,,b“ und ,,c*“ von unten auf die Léngstrager nach Skizze Il mittig anzeichnen / kérnen. Nun die
Langstrager von unten bei ,,b“ und ,,c*“ 12 mm bohren und entgraten.

Die Distanzrohre 6 bei ,,b“, die Distanzrohre 7 bei ,,c* und die Distanzrohre 8 bei ,,d*“ vom Kofferraum her in
die Langstrager stellen. Auf die richtige Position der Distanzrohre 6 und 7 achten (siehe Skizze II)!

Die Platten 3 einlegen und die Schrauben M10x125 bei ,,b“, die Schrauben M10x115 bei ,,c“ sowie die
Schrauben M10x105 bei ,,d“ durch die Platten 3 und die bereits eingesetzten Distanzrohre schieben.

Die Platten 3 bei ,,a“ und ,,e“ mit den Schrauben M10x25, Scheiben 10,5x25x3 sowie Muttern M10 am
Kofferraumboden lose anschrauben.

Das Grundteil 1 unter das Fahrzeug bringen und bei ,,b“ und ,,c* mit den Keilscheiben 13x26x30, Scheiben
10,5x25x3 sowie Muttern M10 lose anschrauben. Auf die richtige Position der Keilscheiben achten (siehe
Skizze II)!

Die Halter 4 und 5 bei ,,d*“ mit den bereits eingesetzten Schrauben, Scheiben 10,5x25x3 und Muttern M10
lose anschrauben. Nun die Halter 4 und 5 bei ,,e“ mit den Schrauben M10x30, Scheiben 10,5x25x3 und
Muttern M10 am Grundteil 1 lose anschrauben.

Anhangevorrichtung ausrichten und alle Schrauben bzw. Muttern anziehen.
Anziehdrehmoment fir M10 bei ,,a“, ,,b“, ,,c*, ,,d“, ,e“ und ,,f* > 40 Nm

Die Kofferraum-Seitenverkleidungen nach Skizze Ill freischneiden.

Anhand der beiliegenden Schablone unten aus dem StoRfanger den schraffierten Bereich ausschneiden.
Hierzu die Schablone von aufien auf den StoRfanger legen und fixieren. Die Linie ,,Y0* entspricht der
Fahrzeugmitte.

Nun alle demontierten Fahrzeugteile an das Fahrzeug montieren.

Anderungen vorbehalten.

306 277 691 101 - 005



[ c2

Montazni navod:

1)

2)

3)

4.)

5.)

6.)

7))

Demontujte zadni naraznik, za timto u€elem pfedem uvolnéte kryty v podbézich kol.
Zadni sedadlo a kryt zavazadlového prostoru sklopte dopfedu. Demontujte zadové a boéni obloZeni. Vyklidte
podlahu zavazadlového prostoru. Vyvéste koncovy tlumi¢ vyfuku.

U ,,a“ se vlevo a vpravo na podlaze zavazadlového prostoru nachazeji znacky (kFizky, viz nakres I).

Podlahu zavazadlového prostoru vyvrtejte centricky k t¢émto znackam pomoci 10,5 mm a odstrarite otrep.
Desky 3 vlevo a vpravo poloZte do zavazadlového prostoru a upevnéte u ,,a“ pomoci Sroubl M10x25. Desky
3 vystiedte a otvory ,,b“, ,,c, ,,d“ a rovnéz ,,e“ pfeneste na karoserii / vytvorte zde dllky. Desky 3 odstrarite.
Pfenesené otvory ,,b“, ,,c*“ a ,,d“ 822 mm a rovnéz ,.e“ 10,5 mm vyvrtejte a odstrarite otfep.

Otvory ,,b“ a ,,c*“ oznacte / vytvorte zde dulky soustfedné zespodu na podélné nosniky dle nakresu Il.
Podélné nosniky nyni zespodu u ,,b* a ,,c*“ navrtejte pomoci @12 mm a odstrarite otfep.

Distanéni trubky 6 u ,,b“, distan¢ni trubky 7 u ,,c* a distan¢ni trubky 8 u ,,d*“ umistéte do podélnych nosniku
ze strany zavazadlového prostoru. Dbejte na spravnou polohu distanénich trubek 6 a 7 (viz nakres II)!
Vlozte desky 3 a Srouby M10x125 u ,,b“, Srouby M10x115 u ,,c*“ a rovnéz Srouby M10x105 u ,,d“ zastréte
skrz desky 3 a jiz nasazené distan¢ni trubky.

Desky 3 u ,,a“ a ,,e“ volné nasroubujte pomoci Sroubll M10x25, podlozZek 10,5x25x3 a rovnéz matic M10 na
podlahu zavazadlového prostoru.

Zakladni dil 1 umistéte pod vozidlo a u ,,b*“ a ,,c* volné nasroubujte pomoci klinovych podloZzek 13x26x30,
podlozek 10,5x25x3 a rovnéz matic M10. Dbejte na spravnou polohu klinovych podlozek (viz nakres II)!
Drzaky 4 a 5 u ,,d“ volné nasroubujte pomoci jiz nasazenych Sroubd, podlozek 10,5x25x3 a matic M10. Nyni
volné nasroubujte drzaky 4 a 5 u ,,e“ pomoci Sroubd M10x30, podlozek 10,5x25x3 a matic M10 na zakladni
dil 1.

Zavésné zarizeni vystiedte a dotahnéte vSechny Srouby popf. matice.
Utahovaci moment pro M10 u ,,a%, ,,b“, ,,c“, ,,d“, ,e“ a ,f“ > 40 Nm

Bocni oblozeni zavazadlového prostoru volné vyfiznéte dle nakresu lIl.

Na zakladé pfilozené $ablony vyfiznéte vySrafovanou oblast dole z narazniku. Za timto u¢elem pfilozte
Sablonu na naraznik z vné&jsi strany a upevnéte ji. Linie ,,)YO*“ odpovida stfedu vozidla.

Nyni na vozidlo namontujte vSechny dily, které byly z vozidla demontovany.

Zmény vyhrazeny.

306 277 691 101 - 005

Montage van de kogelstang:

1.)  Sluitstop uit de opnamepijp trekken.
Normaliter bevindt zich de kogelstang, wanneer ze uit de kofferruimte wordt genomen, in de ontgrendelde
positie. Dit is daaraan te herkennen dat het handwiel met een duidelijk zichtbare spleet van de kogelstang ca.
5 mm afstaat (zie afbeelding) en de rode markering aan het handwiel naar de groene markering aan de
kogelstang wijst.
Houd er rekening mee dat de kogelstang alleen in deze staat gemonteerd kan worden!
Indien het vergrendelingsmechanisme van de kogelstang voor de montage, om welke reden dan ook, wordt
geactiveerd en zich in de vergrendelde positie bevindt, moet het mechanisme voorgespannen worden. De
vergrendelde positie wordt daaraan herkend, dat de groene markering van het handwiel met de groene
markering van de kogelstang overeenstemt en het handwiel zonder spleet (zie afbeelding) aan de kogelstang
aansluit. Het vergrendelingsmechanisme wordt op de volgende manier voorgespannen:
Bij ingestoken sleutel en geopend slot het handwiel in pijlrichting a eruit trekken en voor het voorspannen in
pijlrichting b tot aan de aanslag draaien.
De ontgrendelingskogel wordt voorgespannen en na het loslaten van het handwiel blijft het
vergrendelingsmechanisme in de voorgespannen stand staan. / De borghendel klikt vast in de vergrendeling
en na het loslaten van het handwiel blijft het vergrendelingsmechanisme in de voorgespannen stand staan.

2.) Ter montage van de kogelstang moet deze van beneden met de insteekbout in de opnamepijp worden
ingezet en omhoog worden gedrukt.
De vergrendelingsprocedure wordt hierdoor automatisch uitgevoerd.
De hand niet in het bereik van het handwiel houden, omdat zich dit bij het vergrendelen draait.

3.) Slot sluiten en sluiten steeds aftrekken. De sleutel kan bij een geopend slot niet eruit worden getrokken! Druk
de afdekkap op het slot.

Demontage van de kogelstang:
1.)  Trek de afdekkap van het slot los en druk de afdekkap op de greep van de sleutel.
Open het slot met de sleutel.
2.) Kogelstang vasthouden, handwiel in pijlrichting a eruit trekken en voor het losmaken in getrokken positie tot
aan de aanslag in pijlrichting b draaien.
De kogelstang uit de steunpijp nemen.
Het handwiel kan dan worden losgelaten, het arréteert zelfstandig in de ontgrendelde positie.
3.) Kogelstang veilig en tegen vervuilingen beschermd in de kofferruimte leggen.
4.) Breng de afsluitplug in de steunpijp aan!

Aanwijzingen!

Reparaties en demontagewerkzaamheden van de afneembare kogelstang mogen principieel alleen door de
fabrikant worden uitgevoerd.

Plak de bijgevoegde waarschuwingssticker op de auto, in de buurt van de steunpijp of aan de binnenzijde van de
kofferruimte op een goed zichtbare plaats. Om er zeker van te zijn dat de trekhaak goed werkt, moeten de
kogelstang en de steunpijp steeds schoon zijn. Er dient op een regelmatig onderhoud van de mechanica te worden
gelet. Het slot uitsluitend met grafiet behandelen.

Lagerplaatsen, glijvlakken en kogels met harsvrij vet resp. olie regelmatig vetten resp. olién. Het vetten en olién
dient ook als aanvullende bescherming tegen corrossie.

Bij reiniging van het voertuig met een hogedrukspuit moet de kogelstang worden verwijderd en de afsluitplug
worden aangebracht. De kogelstang mag niet met een hogedrukspuit worden gereinigd.

Belangrijk!
Tot de afneembare kogelstang behoren 2 sleutels. Sleutel-nr. ???? voor eventuele nabestellingen noteren en
opbewaren.

306 277 691 101 - 005
47



@ Bedieningshandleiding voor de afneembare kogelstang

Attentie!

Voor iedere rit moet de reglementaire vergrendeling van de afneembare kogelstang op volgende kenmerken
worden gecontroleerd:

o De groene markering van het handwiel stemt met het groene markering op de kogelstang overeen.

¢ Het handwiel sluit aan de kogelstang aan (geen spleet).

o Het slot is afgesloten en de sleutel is uit het slot getrokken. Handwiel kan niet meer worden uitgetrokken.
o Kogelstang moet geheel vast in de opnamepijp zitten. Door schokken met de hand controleren.

Als deze controle van alle 4 kenmerken niet tot tevredenheid verloopt, moet de montage worden herhaald.
Als na deze controle nog afwijkingen worden geconstateerd, mag de trekhaak niet worden gebruikt. Er bestaat
kans op ongevallen. Neem contact op met de fabrikant (leverancier).

De montage en demontage van de afneembare kogelstang kan zonder problemen met normale handkracht
worden uitgevoerd.

Maak nooit enig gebruik van hulpmiddelen, gereedschap etc., omdat hierdoor het mechanisme kan worden
beschadigd.

Nooit bij vastgekoppelde aanhanger resp. gemonteerde lastdrager ontgrendelen!

Bij het rijden zonder trekhaak resp. lastdrager moet de kogelstang worden verwijderd en steeds de sluitstop in de
steunpijp worden ingezet. Dit geldt vooral als door de kogel de zichtbaarheid van het kenteken resp. van de
verlichting wordt beperkt.

Afneembare kogelstang

Steunpijp

Kogelstang
Vergrendelingskogels
Ontkoppelingskogel
Ontgrendelingshefarm
Handwiel

Afdekdopje

Sleutel

Markering rood (handwiel)
Markering groen (handwiel)
10 Markering groen (kogelstang)
11 Symbool (bediening ontgrendelen)
12 Sluitstop

13 Insteekbout

14 geen spleet tussen2en 5

15 Spleet van ca. 5 mm

0N DA WN-
N

©

Ontgrendelde positie, verwijderd

306 277 691 101 - 005
46

D

Montagevejledning:

1.) Afmontér den bageste kofanger, Igsn hertil farst afdeekningerne i hjulkasserne.
Klap bagseedet og bagagerumsafdaekningen frem. Afmontér bekleedningerne i bagenden og i siderne. Ryd
bagagerumsgulvet. Haegt lydpotten af.

2.) Ved "a" befinder der sig markeringer til venstre og hgjre pa bagagerumsgulvet (kryds, se skitse I).
Bor huller med ¢ 10,5 mm i bagagerumsgulvet midt ud for markeringerne og fiern graterne. Laeg pladerne 3til
venstre og hgjre i bagagerummet og fastger dem ved "a" med skruerne M10x25. Ret pladerne 3 til og
overfgr/karn boringerne "b", "c", "d" og "e" pa karosseriet. Fjern pladerne 3.
Bor de overfarte boringer "b", "¢" og "d" med @ 22 mm samt "e" @ 10,5 mm og fjern graterne.

3.) Tegn/kern boringerne "b" og "c¢" nedefra pa leengdevangerne efter skitse Il i midten. Bor nu leengdevangerne
nedefra ved "b" og "c" med @ 12 mm og fjern graterne.

4,) Stik afstandsrgret 6 ved "b", afstandsreret 7 ved "c" og afstandsreret 8 ved "d" i leengdevangerne fra
bagagerummet af. Veer opmaerksom pa, at afstandsrgrene 6 og 7 positioneres korrekt (se skitse II)!
llaeg pladerne 3 og skub skruerne M10x125 ved "b", skruerne M10x115 ved "c" samt skruerne M10x105 ved
"d" gennem pladerne 3 og de allerede indsatte afstandsrar.
Skru pladerne 3 Igst fast til bagagerumsgulvet ved "a" og "e" med skruerne M10x25, skiverne 10,5x25x3 samt
mgtrikkerne M10.

5.) Anbring grunddelen 1 under karetgjet og skru den Igst fast ved "b" og "c¢" med underlagsskiverne 13x26x30,
skiverne 10,5x25x3 samt metrikkerne M10. Veer opmaerksom pd, at underlagsskiverne positioneres korrekt
(se skitse II)!
Skru holderne 4 og 5 lgst fast ved "d" med de allerede indsatte skruer, skiver 10,5x30x3 og metrikker M10.
Skru nu holderne 4 og 5 lgst fast til grunddelen 1 ved "e" med skruerne M10x30, skiverne 10,5x25x3 og
mgtrikkerne M10.

6.) Retanheengertreekket ind og stram alle skruer og matrikker.
Tilspaendingsmoment for M10 ved "a”, "b”, "¢”, "d”, "e” og "f’ = 40 Nm

7.) Skeer bagagerummets sidebekleedninger fri efter skitse Ill.
Skeer det skraverede omrade ud nederst pa kofangeren ved hjeelp af vedlagte skabelon. Dette gares
nemmest ved at laegge skabelonen pa kofangeren udefra og fastgere den. Linjen "Y0" svarer til midten af
koretgjet.
Montér nu alle afmonterede dele fra keretgjet pa keretgjet igen.

Ret til 2endringer forbeholdes.

306 277 691 101 - 005



Indicaciones de montaje:

1)

2)

3)

4)

5.

6.)

7))

Desmonte el parachoques trasero; para ello desmonte primero las cubiertas en las cajas de las ruedas.
Abata hacia adelante la hilera de asientos traseros y la cubierta del maletero. Desmonte el carenado trasero
y lateral. Despeje el fondo del maletero. Desenganche el silenciador final.

En "a" hay marcas a la izquierda y a la derecha, sobre el fondo del maletero (cruces, véase el dibujo I).
Abra taladros de 10,5 mm y desbarbe en el fondo del maletero de manera centrada con respecto a las
marcas. Coloque las planchas 3 en el maletero, a la izquierda y a la derecha, y en "a" fije con los tornillos
M10x25. Alinee las planchas 3 y copie/marque los taladros "b", "c", "d" y "e" en la carroceria. Retire las
planchas 3.

Abra y desbarbe los taladros copiados "b", "c" y "d" de 822 mm y también "e" de 10,5 mm.

Copie/marque centrados los taladros "b" y "c" desde abajo en los largueros, segun se indica en el dibujo II.
Desde abajo, en los largueros abra y desbarbe taladros de 812 mm en "b" y "c".

Coloque en los largueros, trabajando desde el maletero, los tubos distanciadores 6 en "b", los tubos
distanciadores 7 en "c" y los tubos distanciadores 8 en "d". Cuide que sea correcta la posicién de los tubos
distanciadores 6 y 7 (véase el dibujo II).

Encaje las planchas 3 y los deslice los tornillos M10x125 en "b", los tornillos M10x115 en "c" y también los
tornillos M10x105 en "d" por las planchas 3 y los tubos distanciadores que acaba de encajar.

Atornille sin apretar las planchas 3 en "a" y "e" con los tornillos M10x25, las arandelas 10,5x25x3 y las
tuercas M10 en el fondo del maletero.

Coloque debajo del vehiculo la pieza base 1 y atornille sin apretar en "b" y "c¢" con las arandelas con cuiia
13x26x30, las arandelas 10,5x25x3 y las tuercas M10. Cuide que sea correcta la posicion de las arandelas
con cufia (véase el dibujo II).

Atornille sin apretar los soportes 4 y 5 en "d"con los tornillos, las arandelas 10,5x25x3 y las tuercas M10 que
acaba de encajar. A continuacion, atornille sin apretar, en la pieza base 1, los soportes 4 y 5 en "e" con los
tornillos M10x30, las arandelas 10,5x25x3 y las tuercas M10.

Alinee el dispositivo de enganche y apriete todos los tornillos y tuercas.
Par de apriete para M10 en "a", "b", "c", "d", "e" y "f" = 40 Nm

Destalone el carenado lateral segun se indica en el dibujo Ill.

Tal como se muestra en la plantilla para taladrar suministrada, recorte la zona sombreada abajo, en el
parachoques. Para ello coloque vy fije la plantilla para taladrar, desde afuera sobre el parachoques. La linea
"YO0" hace referencia al centro del vehiculo.

Monte ahora todas las piezas del vehiculo que habia desmontado.

Reservado el derecho a introducir modificaciones.

306 277 691 101 - 005

Montere kulestangen:

1.)  Trekk lasepluggen ut av koplingsreret.
Vanligvis er ikke kulestangen forriglet nar den tas ut av bagasjerommet. Tegn pa dette er at handhjulet stikker
ut med tydelig avstand til kulestangen (se figuren) og at den rede markeringen pa handhjulet peker mot den
grenne markeringen pa kulestangen.
Husk at kulestangen BARE kan brukes nar den er spent slik det er beskrevet over!
Hvis ldsemekanismen pa kulestangen lgsner far monteringen, uansett av hvilken grunn, og er forriglet, méa
mekanismen forhandsspennes. Forriglingen kjennetegnes av at den grgnne markeringen pa handhjulet
stemmer overens med den granne markeringen pa kulestangen og at handhjulet ligger inntil kulestangen uten
klaring (se figuren). Lasemekanismen forhandsspennes pa falgende mate:
Trekk ut handhjulet i pilretning a nar ngkkelen star i og lasen er apen. Dreie deretter handhjulet i pilretning
b til det stopper for & forhandsspenne det.
Utlgserkulen forhandsstrammes, og nar du slipper handhjulet er fizermekanismen spent. / Utlaserarmen
smekker i las, og nar du slipper handhjulet er fi,ermekanismen spent.

2.) For & montere kulestangen, ma du sette den med koplingsbolten inn i koplingsreret nedenfra og trykke den
oppover.
Forriglingen utfgres da automatisk.
Pass pa sa du ikke har hendene i nzerheten av handhjulet. Det dreier nemlig rundt nar forriglingen utfares.

3.) Lukk lasen og trekk alltid ut ngkkelen. Du klarer ikke & trekke ut ngkkelen nar lasen er apen. Sett dekselet pa
lasen.

Demontere kulestangen:
1.) Fjern dekselet fra lasen og klem det fast pa handtaket pa nakkelen.
Apne l&sen med ngkkelen.
2.) Hold fast kulestangen og trekk ut handhjulet i pilretning a. Dreie det deretter i pilretning b til det stopper for
a lgsne det i opptrukket stilling.
Trekk kulestangen ut av koplingsraret.
Na kan du slippe handhjulet. Det lases dermed av seg selv nar det ikke er forriglet.
3.) Legg kulestangen i bagasjerommet og plasser den slik at den er beskyttet mot stav og smuss.
4.) Sett lasepluggen i koplingsreret.

Henvisninger!

Hvis den avtakbare kulestangen ma repareres eller tas fra hverandre, ma dette alltid utfgres av produsenten.
Monter det medfalgende skiltet pa kjoretayet pa et godt synlig sted i naerheten av koplingsreret eller i
bagasjerommet.

For a sikre at anordningen virker som den skal, ma du pase at kulestangen og koplingsreret alltid er rene.
Sarg for regelmessig vedlikehold og rengjering av de mekaniske delene. Bruk bare grafitt il Iasen.

Bruk fett eller olje uten harpiks til lagerpunkter, glideflater og kuler. Fett og olje fungerer ogsa som ekstra
rustbeskyttelse.

Hvis du skal rengjere kjgretayet med damptrykk, ma du demontere kulestangen og sette lasepluggen i
koplingsraret. Kulestangen skal aldri rengjgres med damptrykk.

Obs!

Det fglger med 2 ngkler til den avtakbare kulestangen. Noter deg ngkkelnr. ???7? for eventuelle etterbestillinger og
oppbevar det pa et sikkert sted.

306 277 691 101 - 005
45



o Bruksanvisning for avtakbar kulestang

Obs!

For du kjgrer ma du alltid kontrollere at den avtakbare kulestangen er forskriftmessig last. Dette kontrolleres pa
felgende mate:

¢ Den grenne markeringen pa handhjulet stemmer overens med den grenne markeringen pa kulestangen.
o Handhijulet ligger tett inntil kulestangen (ingen klaring).

¢ Lasen er lukket og nekkelen er trukket ut. Handhjulet kan ikke trekkes ut.

« Kulestangen sitter fast i koplingsreret. Du kan kontrollere dette ved a riste og dra litt i kulestangen.

Huvis ikke alle de fire kriteriene er oppfylt, ma du utfgre monteringen pa nytt.

Hvis fortsatt ikke alle kriteriene er oppfylt, kan du ikke bruke tilhengerfestet. Fare for ulykker. Ta kontakt med
produsenten.

Du kan uten problemer montere og demontere kulestangen med vanlig handkraft.

Bruk aldri hjelpemidler, verktgy osv., da dette kan skade mekanismen.

Forriglingen pa kulestangen ma aldri fjernes nar tilhenger eller stattelast er tilkoblet.

Nar du kjerer uten tilhenger eller stettelast, ma kulestangen tas av og lasepluggen alltid settes inn i koplingsrgret.
Dette er spesielt viktig nar kulen sperrer for utsikten til registreringsskiltet eller lysanlegget.

Avtakbar kulestang

Koplingsrer

Kulestang

Koplingskuler

Utlgserkule

Utlgserarm

Handhjulet

Deksel

Nakkel

Markering red (Handhjulet)
Markering grgnn (Handhjulet)
10 Markering grenn (Kulestangen)
11 Symbol (fierne forrigling)

12 Laseplugg

13 Koplingsbolt

14 Ingen klaring mellom 2 og 5
15 Klaring pa ca. 5 mm

0w ~NOO AR WN =
N

©

lkke forriglet, demontert

306 277 691 101 - 005
44

Instructions de montage :

1.) Deémonter le pare-chocs arriére ; pour cela, enlever tout d’abord les recouvrements situés dans les passages
de roue. Rabattre la banquette arriére et la tablette du coffre vers I'avant. Démonter les garnitures arriére et
latérales. Libérer le plancher arriére. Désolidariser le silencieux terminal

2.) Auniveau de ,a“, des repéres sont situés a gauche et a droite, sur le plancher du coffre (croix, voir le
croquis l). Percer et ébavurer le plancher du coffre centriquement 10,5 mm par rapport a ces repéres.
Poser les plaques 3 a gauche et a droite dans le coffre et les fixer au niveau de ,,a“ avec les vis M10x25.
Positionner les plaques 3 et reporter / marquer au pointeau les pergages ,,b*, ,,c*, ,,d“ et ,,e“ surla
carrosserie. Enlever les plagues 3. Aléser et ébavurer les pergages reportés ,,b“, ,,c et ,,d*“ 22 mm ainsi
que ,,e“ 10,5 mm.

3.) Par le bas, marquer / repérer au pointeau les pergages ,,b“ et ,,c au centre, sur les longerons selon le
croquis Il. Maintenant, percer et ébavurer les longerons par le bas au niveau de ,,b“ et de ,,c“ 12 mm.

4.) Placer I'entretoise 6 au niveau de ,,b“, I'entretoise 7 au niveau de ,,c* et I'entretoise 8 au niveau de ,,d“
depuis le coffre dans les longerons. Veiller au positionnement correct des entretoises 6 et 7 (voir le croquis
Il) ! Placer les plaques 3 et faire glisser les vis M10x125 au niveau de ,,b“, les vis M10x115 au niveau de ,,c“
ainsi que les vis M10x105 au niveau de ,,d“ a travers les plaques 3 et les entretoises déja installées. Visser
légérement les plaques 3 au niveau de ,,a“ et de ,,e“ avec les vis M10x25, rondelles 10,5x25x3 et écrous
M10 sur le plancher du coffre.

5.) Placer I'élément de base 1 sous le véhicule et le visser légerement au niveau de ,,b“ et de ,,c* avec les
rondelles coniques 13x26x30, les rondelles 10,5x25x3 et les écrous M10. Veiller au positionnement correct
des rondelles coniques (voir le croquis Il)! Visser Iégerement les supports 4 et 5 au niveau de ,,d“ au moyen
des vis, rondelles 10,5x25x3 et écrous déja utilisés. Ensuite, visser Iégerement les supports 4 et 5 au niveau
de ,,e“ avec les vis M10x30, les rondelles 10,5x25x3 et les écrous M10 sur I'élément de base 1.

6.) Positionner I'attelage et serrer toutes les vis ou tous les écrous. Couple de serrage pour M10 au niveau de
»at, b, et ,,d% e et de ,,f“ > 40 Nm

7.) Dégager par coupe les garnitures latérales du coffre selon le croquis lll. A 'aide du gabarit fourni, découper
en bas, dans le pare-chocs, la zone hachurée. Pour cela, poser depuis I'extérieur le gabarit sur le pare-chocs
et le fixer. La ligne ,,YO0* correspond au milieu du véhicule. Maintenant, installer sur le véhicule toutes les
piéces du véhicule qui avaient été démontées.

Sous réserve de modifications.

306 277 691 101 - 005



D

Asennusohjeet:

1.) Takimmainen puskuri puretaan, téta varten irrotetaan ensiksi pyérékotelojen suojukset.

Takaistuin ja matkatavarasailionsuojus ylaosa kaannetaan eteenpain. Pera- ja sivuverhoukset poistetaan.
Matkatavarasailion pohja tyhjennetdan. Paatevaimennin irrotetaan.

2.) Matkatavaraséilion pohjassa, kohdassa ,,a“ on vasemmalla ja oikealla merkinnét (ruksit, katso Piirros I).
Matkatavarasailion pohjaan porataan 10,5 mm:n reikd naiden merkintdjen keskelle ja purseet poistetaan
rei'istd. Levyt 3 asetetaan matkatavarasailioén vasemmalle ja oikealle ja kiinnitetdan kohdassa ,,a“ ruuveilla
M10x25. Levyt 3 suoristetaan ja jélijennetaan / merkitaan reiat ,,b*, ,,c*, ,,d*“ ja ,,e* koriin. Levyt 3 poistetaan.
Jaljennetyt reiat ,,b“, ,,c*“ ,,d“ porataan 822 mm:lla seka ,,e“ 10,5 mm:lla ja purseet poistetaan.

3.) Reiat ,b“ ja ,,c“ piirretddn / merkitdadn alhaalta kasin pitkittdiskannattimen keskelle piirroksen Il mukaan
Pitkittéiskannattimeen porataan nyt reiat 12 mm alhaalta késin kohtaan ,,b*“ ja ,,c“ ja purseet poistetaan.

4.) Matkatavarasailiosta kasin asetetaan pitkittdiskannattimeen valysputket 6 kohdassa ,,b*“, valysputket 7
kohdassa ,,c“ ja valysputket 8 kohdassa ,,d“. Valysputkien 6 ja 7 oikea asento on huomioitava (katso
piirrosta Il)!

Levyt 3 asetetaan paikoilleen ja ruuvit M10x125 kohdassa ,,b“, ruuvit M10x115 kohdassa ,,c¢* seka ruuvit
M10x105 kohdassa ,,d“ tyénnetadan levyjen 3 ja jo paikoilleen asennettujen valysputkien 1api.

Levyt 3 ruuvataan kohdassa ,,a“ ja ,,e* |6ysasti matkatavarasailion pohjaan M10x25 ruuveilla ja 10,5x25x3
prikoilla ja M10 muttereilla.

5.) Perusosa 1 viedaan ajoneuvon alle ja ruuvataan 16ysasti kohdassa ,,b“ ja ,,c* kiilalevyilla 13x26x30, prikoilla
10,5x25x3 seka muttereilla M10. Kiilalevyjen oikea asento on huomioitava (katso piirrosta Il)!

Tuet 4 ja 5 ruuvataan I0ysasti kiinni kohtaan “d“ jo valmiiksi asetetuilla ruuveilla, 10,5x25x3 prikoilla ja M10
muttereilla. Nyt perusosaan 1 ruuvataan I8ysasti tuet 4 ja 5 kohtaan “e“ ruuveilla M10x30, prikoilla 10,5x25x3
ja M10 muttereilla.

6.) Vetolaite kohdistetaan ja kaikki ruuvit seka mutterit kiristetaan.

Kiristysvaantdmomentti M10:lle kohdissa ,,a“, ,,b“, ,,c¢*, ,,d*, ,,e“ ja ,,f* = 40 Nm
7.) Matkatavarasailion sivuverhoukset leikataan piirroksen Il mukaan.
Mukana olevan sapluunan avulla leikataan puskurin alaosasta vinoviivoitettu alue. Sapluuna asetetaan tata
varten ulkoapain puskurille ja kiinnitetaan paikoilleen. Linja ,,Y0“ vastaa ajoneuvon keskikohtaa.
Taman jalkeen asennetaan kaikki puretut osat ajoneuvoon.
Oikeudet muutoksiin pidatetaan.
306 277 691 101 - 005
14

Montaggio della barra di traino a testa sferica:

1.)  Anzitutto togliere il tappo dal tubo di supporto.

Quando viene estratta dal bagagliaio, la barra di traino a testa sferica normalmente si trova in posizione
sbloccata. Cio e riconoscibile dal fatto che il volantino mantiene una chiara distanza dalla barra di traino,
corrispondente ad una fessura di ca. 5 mm (vedi figura) e che la marcatura rossa sul volantino é rivolta verso
la marcatura verde sulla barra di traino. Tenere presente che la barra di traino puo essere montata solo
quando si trova in queste condizioni.

Qualora il meccanismo di bloccaggio della barra di traino dovesse essere disinnestato prima del montaggio,
come pure in qualsiasi altro istante, ed inoltre dovesse risultare in posizione bloccata, tale meccanismo deve
essere precaricato. La posizione bloccata puo essere individuata per il fatto che la marcatura verde del
volantino coincide con la marcatura verde della barra di traino e che il volantino € in posizione di fine corsa
sulla barra di traino, ovvero senza fessura (vedi figura). Il meccanismo di bloccaggio viene precaricato come
segue:

a chiave inserita e con la serratura aperta, estrarre il volantino seguendo la direzione della freccia a e, al
fine di eseguire la precarica, ruotare secondo la direzione della freccia b fino all’'arresto.

La sfera di sgancio viene precaricata e il meccanismo di bloccaggio rimane in posizione di precarico anche
quando il volantino é rilasciato. / La levetta di sgancio si ingrana e il meccanismo di bloccaggio rimane in
posizione di precarico anche quando il volantino & rilasciato.

2.) Per il montaggio della barra di traino essa deve essere inserita nel tubo d’alloggiamento con lo spinotto ad
innesto. Inserire dal basso e spingere verso I'alto. || meccanismo viene allora bloccato automaticamente.
Tenere le mani lontano dal volantino, in quanto quest’ultimo compie un movimento rotatorio durante il
procedimento di bloccaggio.

3.) Chiudere la serratura ed estrarre sempre la chiave. La chiave non puo essere estratta quando la serratura &
sbloccata. Applicare il cappuccio di protezione sulla serratura.

Smontaggio della barra di traino:

1.)  Sfilare il cappuccio di protezione dalla serratura e premerlo sull'impugnatura della chiave.
Aprire la serratura con la chiave.

2.) Reggere saldamente la barra di traino, estrarre il volantino seguendo la direzione della freccia a e ruotare
secondo la direzione della freccia b fino all’arresto, in modo da staccare sino alla posizione di estratto.
Togliere quindi la barra di traino dal tubo d’alloggiamento.

Il volantino pud essere poi rilasciato; esso si arresta da sé in posizione sbloccata.

3.) Sistemare la barra di traino nel bagagliaio in modo che non possa essere sporcata o danneggiata da altri
oggetti trasportati.

4.) Inserire I'apposito tappo nel tubo di supporto!

Avvertenze!

La barra a testa sferica amovibile deve essere riparata e scomposta solo dal costruttore.

La targhetta a corredo va applicata in un punto ben visibile della vettura, nelle vicinanze del tubo di supporto o nel
lato interno del bagagliaio.

Per assicurare un funzionamento corretto del sistema bisogna eliminare regolarmente tutti i depositi di sporcizia
dalla barra a testa sferica e dal tubo di supporto. La manutenzione dei componenti meccanici deve essere
effettuata negli intervalli prescritti. La serratura va trattata solo con grafite.

Lubrificare periodicamente con grasso senza resina o olio le articolazioni, le superfici di scorrimento e le sfere. La
lubrificazione serve anche quale ulteriore protezione anticorrosione.

In caso di pulizia del veicolo con getto di vapore si dovra previamente smontare la barra a testa sferica ed inserire
I'apposito tappo. La barra a testa sferica non deve mai essere trattata con getto di vapore.

Importante!

Insieme alla barra di traino a sfera amovibile vengono fornite 2 chiavi. Annotare il numero chiave ???? per eventuali
successive ordinazioni e conservarlo.

306 277 691 101 - 005
43



Istruzioni per I'uso della barra di traino a testa sferica amovibile

Attenzione!

Prima di mettersi in viaggio deve essere controllato il corretto bloccaggio della barra di traino a testa sferica
amovibile, secondo le seguenti condizioni:

¢ Lamarcatura verde del volantino coincide con la marcatura verde sulla barra di traino.

¢ |l volantino si trova in posizione di fine corsa sulla barra di traino (senza fessura).

o Serratura bloccata e chiave tolta. Il volantino non puo essere estratto.

o Barra a testa sferica solidamente fissata nel tubo d'alloggiamento. Controllare scuotendo con la mano.

Se a seguito del controllo tutti i 4 requisiti non sono stati soddisfatti, la procedura di montaggio deve essere
ripetuta.

Qualora anche uno solo dei requisiti non sia soddisfatto, il gancio di traino non deve essere utilizzato, altrimenti
sussiste il pericolo di incidenti. Mettersi in contatto col produttore.

La barra di traino a testa sferica pud essere montata e smontata manualmente, ossia senza che siano
necessari attrezzi.

Non utilizzare mai mezzi o attrezzi di lavoro, poiché in tal caso il meccanismo potrebbe venire danneggiato.
Non sbloccare mai in caso di rimorchio attaccato al veicolo o di portacarichi montato.

In caso di marcia senza rimorchio o senza portacarichi la barra di traino a testa sferica deve essere rimossa e il
tappo di chiusura deve essere sempre inserito nel tubo d’alloggiamento. Cio vale in particolare se a causa
della barra viene ridotta la visibilita dei caratteri della targa oppure dell'impianto di illuminazione.

Barra di traino a testa sferica amovibile

Tubo d’alloggiamento

Barra di traino a testa sferica
Sfere di bloccaggio

Sfera di sgancio

Leva di sblocco

Volantino

Cappuccio

Chiave

Marcatura rossa (volantino)
Marcatura verde (volantino)

10 Marcatura verde (barra di traino)
11 Simbolo (sbloccaggio comando)
12 Tappo di chiusura

13 Spinotto ad innesto

14 Assenza difessuretra2e5

15 Fessura dica. 5 mm

0N O DNON -
[N

©

Posizione sbloccata, rimossa

306 277 691 101 - 005
42

[ 2/

Installation instructions:

1.)

2)

3)

4.

5.)

6.)

7)

Disassemble the rear bumper; remember to loosen the covers in the wheel arches in advance.
Fold down the rear seat and the boot cover towards the front. Disassemble the rear and side panelling.
Ensure that the floor of the boot is clear and accessible. Unfasten the silencer.

There are markings on the left and right of the floor of the boot at point “a” (crosses, see diagram 1).

Use these markings to drill and deburr bore holes 10.5 mm in the floor of the boot. Place the plates 3 on the
left and right-hand side of the boot and attach them at point “a” using the M10x25 bolts. Align the plates 3
and transfer / mark the bore holes “b”, “c”, “d” and “e” onto the body of the vehicle. Remove the plates 3.
Drill and deburr the transferred bore holes “b”, “c” and “d” 22 mm and “e” 10.5 mm.

Draw / mark the bore holes “b” and “c” onto the middle of the chassis beam from below according to
diagram Il. Now drill and deburr bore holes 12 mm into the chassis beam from below at points “b” and “c”.

Insert the spacer tubes 6 at point “b”, the spacer tubes 7 at point “c” and the spacer tubes 8 at point “d”into
the chassis beam from the boot. Ensure correct positioning of the spacer tubes 6 and 7 (see diagram II)!
Insert the plates 3 and the M10x125 bolts at point “b”, the M10x115 bolts at point “c” and the M10x105 bolts
at point “d” through the plates 3 and the already inserted spacer tubes.

Loosely attach the plates 3 at points “a” and “e” to the floor of the boot using the M10x25 bolts, 10.5x25x3
washers and M10 bolts.

Place the base part 1 underneath the vehicle and loosely attach it at points “b” and “c” using the 13x26x30
wedge washers, 10.5x25x3 washers and M10 nuts. Ensure correct positioning of the wedge washers (see
diagram II)!

Loosely attach the holders 4 and 5 at point “d” using the already inserted bolts, 10.5x25x3 washers and M10
nuts. Now loosely attach the holders 4 and 5 to the base part 1 at point “e” using the M10x30 bolts,
10.5x25x3 washers and M10 nuts.

Align the towing device and tighten all the nuts and bolts.
Tightening torque for M10 at points “a”, “b”, “c”, “d”, “e” and “f” = 40 Nm

Cut out the boot side panelling according to diagram IIl.

Saw the hatched area out of the underside of the bumper as indicated on the supplied template. Place and fix
the template on the outside of the bumper for this task. The line “Y0” corresponds to the middle of the
vehicle.

Now reassemble all the disassembled vehicle parts.

Subject to alteration.

306 277 691 101 - 005



D

08nyieg cuvapuoAdynong:

1)

2)

3)

4.)

5.

6.)

7)

ATTOOUVAPPOAOYNOTE TOV TTIOW TTPOPUAAKTHPA, AUOTE YIO TO OKOTTO QUTO TTPWTA Ta KAAUPUATA OTA KIBWTIA
TPOXWV.

lupioTe Ta TTiow KaBiopaTa Kal To KGAUPPA TOU TTOPT-PTTAYKAE TTPOG TA EPTTPAG. ATTOOUVOPHOAOYATTE TIG
Tow Kal TTAAyIEG €TTEVOUTEIG. ABEIGOTE TO TTOPT-UTTAYKAL. AQaipéaTe Tov TEAIKO OlyaaThpa.

270 Onueio ,,a“ Bpiokovral apioTePd Kal BEEIG OTO TTATWHA TTOU TTOPT-UTTAYKAS onpadéuata (oTaupoi, BAETTE
oxédio l).

TPUTTWOTE TO TTATWHA TTOU TTOPT-PTTAYKAE KEVTPIKA TTPOG Ta onuadéuara autd ye 10,5 mm kai kaBapioTe Ta
AKpa TWV TPUTTWV. ToTToBeTAOTE TIG TTAGKEG 3 apIOTEPA Kal BEEIA OTO TTOPT-PTTAYKAS KOI OTEPEWOTE TIG OTO
onueio ,,a“ pe Tig Bideg M10x25. EuBuypapupioTe TIg TTAGKES 3 Kal onuadéyTe TG TPUTTES ,,b%, ,,c%, ,,d* Kkai ,,e“
o710 apdEwua. AQaipéaTe TIG TTAAKEG 3.

TpumwoTe oTa onueia ,,b“, ,,c“ kai ,,d“ TPUTTEG P 22 mm KaBWG Kal 0To onueio ,e*“ pe 10,5 mm kai
kaBapiaTe Ta dkpa.

InUadéyTe TIG TPUTTES ,,b* Kai ,,c* aUpewva e To ox€dio Il kevipikd aTmd KATw oTa diapnikn dokdpia.
TpumtwoTe Ta dlaunkn dokapia atré KaTw oTa onueia ,b“ kai ,c*“ ye @12 mm kal KaBapioTe Ta AKPA TWV
TPUTTWV.

TomoBeTraTE TOUG CWAARVEG aTTdOTACNG 6 GTO ONpEio ,,b“, Toug cwARveg améoTaong 7 aTo anueio ,,¢* Kal
TOUG OWARVEG aTTéoTaCNG 8 oTo onueio ,,d“ aTTd TO TTOPT-PTTAYKAL oTa dlapnkn dokdpia. MpoaégTe TN CWOTAH
Béon Twv cwAfvwy atméoTaong 6 kai 7 (BAétre ox€dio I)!

TotmoBetraTe TG TTAAKEG 3 Kal oTTPWETE TIG Bideg M10x125 oTo anpeio ,,b*, Tig Bideg M10x115 oTo onueio ,,c“
KkaBwg Kkai TIg Bideg M10x105 oTo oneio ,,d*“ péoa amoé Tig TTAAKEG 3 Kal TOUG TOTTOBETNUEVOUG CWANVES
amdéoTacng.

ZTEPEWOTE TIG TIAGKEG 3 aAapd aTa onueia ,a“ kai ,,e“ pe Tig Bideg M10x25, Tig podéAeg 10,5x25x3 kal Ta
Tagiuadia M10 ato TTATWHA TOU TTOPT-UTTAYKAC.

épTe TO Bacikd TUAPA 1 KETW aTTd TO dXNMUA Kal BIdWOTE To XaAapd oTa onueia ,b“ kai ,c* pe Toug
o@nvoeldeig diokoug 13x26x30, Tig podéAeg 10,5x25x3 kai Ta Tragiuddia M10. Mpooégte TN owaoTA BEon Twv
apnvoeldwy diokwv (BAéTre oxédio II)!

>1EpEWOTE XaAapd Ta oTnpiypaTa 4 Kai 5 oT1o onueio ,,d“ pe TIg ToTToBeTNEVEG Bideg, Toug diokoug 10,5x25x3
Kal Ta Tagiuadia M10. ZtepewaTe Ta oTnpiypata 4 kai 5 xahapd oto onueio ,,e“ pe g Bideg M10x30, Tig
podéAeg 10,5x25x3 kai Ta TTagipuadia M10 oTo Baoiké TuAua 1.

EuBuypappioTe Tn didtagn pupgoUAKNoNG Kal 0QigTe OAEG TIg Bideg Kal Ta TTagINadia.
Portm atpéyng ouo@igrg yia M10 oTa onpeia ,a“, ,b", ,.¢“, ,d“, ,.,e* kai ,f* = 40 Nm

Koéwre Tig TTAdYIEG £TTEVOUTEIG TOU TTOPT-UTTAYKAS oUp@wva e 1o oxédio Il

Kowrte pe Tn BonBeia Tou TTPOoTUTTIOU TToU TTaPadideTal UE TN CUCKEUR KATW OTTO TOV TIPOQUAAKTHPA TNV
TIEPIOYN WE TIG YPAPUOOKIEG. BAATE yia TO 0KOTTG aUTO TO TIPATUTTO AT €W OTOV TTPOQUACKTAPA Kal
oTepewaTe T0. H ypappn ,,YO“ avTIOTOIXEI OTO HECO TOU OXMHATOG.

JuvapuoAoynoTe TWwpa OAa Ta EEOPTANATA TTOU OTTOCUVAPHUOAOYAOATE TTAAI OTO OXNMa.

Me tnv em@UAAEN TEXVIKWY OAAAYWV.

306 277 691 101 - 005

Vondéhorog felszerelése:

1.)  Afelvevé csébdl hlizzuk ki a zarodugét.
Normal esetben a vonohorog, ha azt a csomagtartobdl kivessziik, reteszelés nélkili allapotban van.
Ezt arrdl lehet felismerni, hogy a kézi kerék és a vondhorog kézott egy vilagosan lathato, kb. 5 mm —es hézag
lathato (lasd a vazlatot) és a kézi keréken 1évé piros jeldlés a vonohorgon lévé zold jeldlésre mutat.
Figyeljink arra, hogy a vonéhorgot csak ebben az allapotban lehet behelyezni!
Ha a vonohorog reteszelé mechanizmusat a felszerelés elétt barmikor is kioldotték, és ez reteszelt allapotban
van, akkor a szerkezetet el6 kell fesziteni. A reteszelt helyzetet arrél ismerijlik fel, hogy a kézi kerék zold
jelolése a vondhorog z06ld jeldlésével egybe esik, és a kézi kerék hézag nélkll (lasd a vazlatot) felfekszik a
vonohorogra. A reteszel6 szerkezet eléfeszitése az alabbiak szerint torténik:
Bedugott kulcsnal és kinyitott zar esetén a kézi kereket az a nyil iranyaba hlzzuk ki, és az el6feszitéshez a
b nyil iranyaba forgassuk el Utkdzésig.
A kioldé gombot eléfeszitik, a kézi kerék elengedését kdvetéen pedig a reteszeld szerkezet az eléfeszitett
allasban marad. / A kioldo kar ekkor bekattan, a kézi kerék elengedését kdvetéen pedig a reteszeld szerkezet
az eléfeszitett allasban marad.

2.)  Avondhorog felszereléséhez ezt alulrdl az Uitk6zd csappal be kell helyezni a felvevé csébe, és felfelé kell
nyomni.
A reteszelési folyamat ezaltal automatikusan végrehajtodik.
Kezilinket nem szabad a kézi kerék tartomanyaban tartani, mert ez reteszeléskor forog.

3.) Zarjuk le a zarat, és a kulcsot mindig huzzuk ki. A kulcs nyitott zarnal nem huzhaté ki! A fedésapkat nyomjuk
ré a zarra.

Vonéhorog szétszerelése:

1.) A sapkat huzzuk le a zarrdl, és nyomjuk ra a kulcs fogantyujara. A zarat nyissuk ki a kulccsal.

2.) A vonohorgot tartsuk szilardan, a kézi kereket huzzuk ki az a nyil iranyaba, az oldashoz pedig forgassuk a
hazott helyzetbe tkézésig a b nyil irdnyaba.
A vonodhorgot vegylk ki a felvevé csébdl.
A kézi kerék ekkor elengedhetd, 6nmagatol megakad a reteszelés nélkdli allasban.

3.) A vonodhorgot a csomagtartéban szennyezédés ellen védett moédon kell tarolni.

4.) A zarodugot dugjuk be a felvevé csébe!

Utasitasok!

A levehetd vonohorog javitasait és szétszedését alapvetéen csak a gyartonak szabad végrehajtania.

A mellékelt utasito tablat a jarmire a felvevé csé kdzelében, vagy a csomagtartéd belsé oldalara kell felszerelni jol
lathato helyre.

A kifogastalan mikodés biztositasa érdekében a vondhorgot és a felvevé csévet mindig tisztan kell tartani.

A szerkezet (mechanika) rendszeres apolasara figyelni kell. A zarat csak grafittal szabad kezelni.

A csapagyhelyeket, csuszofellileteket és gdmbcesukldkat (golyokat) gyantamentes zsirral ill. olajjal kell zsirozni, ill.
olajozni. A zsirozas és olajozéas kiegészitd korrézidvédelemként is szolgal.

A jarmiinek g6zsugarral torténd tisztitasakor a vondhorgot le kell venni, és a zarédugot be kell dugni. A vonéhorgot
tilos g6zsugarral tisztitani.

Fontos!

A levehet6 vonohoroghoz 2 kulcs tartozik. A kulcs szamat ???? az esetleges utanrendeléshez fel kell jegyezni és
meg kell 8rizni.

306 277 691 101 - 005
41



a Leveheté vonéhorog hasznalati utasitasa

Figyelem!
A levehet6 vonohorog szabalyszer( reteszelését minden menet el6tt az alabbi jellemzékre valo tekintettel
ellendrizni kell:

o A kézi kerék zold jellése megegyezik a vonéhorgon lévé zold jeloléssel.

o A kézi kerék felfekszik a vonohorogra (nincs rés).

e A zarle van zarva, a kulcs pedig ki van huzva. A kézi kerék nem htzhato ki.

e A vonodhorog egészének szilardan kell lilnie a felvevé csében. Ellenérizziik kézzel torténé razassal.

Ha mind a 4 jellemz6 vizsgalata nem mutatkozik kielégitének, akkor az 6sszeszerelést meg kell ismételni.
Amennyiben a jellemzdk kdzll csak egy is nem teljesiil, a vontatd késziiléket hasznaini tilos, balesetveszély all
fenn. Lépjlink kapcsolatba a gyartoval.

A vondhorog 0sszeszerelését és szétszedését normal kézi erével, problémamentesen kell végrehajtani.
Segédeszkdzok, szerszamok, stb. hasznalata tilos, mivel ezaltal a szerkezet megsériilhet.

A reteszelés megsziintetése 6sszekapcsolt vontatonal ill. 6sszeszerelt tehervisel6 esetén tilos!

Vontaté ill. teherhordé nélkiili utazas esetén a vonohorgot le kell venni, és a felvevé cs6be mindig bele kell dugni

a zarodugot.
Ez kuldondsen érvényes, ha a hivatalos rendszam, ill. a vilagité készulék lathatésaga a gdmbfej miatt korlatozott.

Leveheté vonoéhorog

Felvevé csé

Vonéhorog

Reteszel6 golyok
Kioldégémb

Kiolddkar

Kézi kerék

Feddsapka

Kulcs

Piros jelolés (kézi kerék)
Z6ld jelolés (kézi kerék)
Z6ld jelolés (vondhorog)

Jelkép (mlkodtetés reteszelés
megsziintetve)

Zarédugo

Utkdz6csap

2 és 5 kdzott nincs hézag (rés)
Hézag kb. 5 mm

= 2O O N DN ON -
N =

- O

a A A A
a b~ wWwN

Reteszelés nélkiili allas, levéve

306 277 691 101 - 005
40

Istruzioni di montaggio:

1.) Smontare il paraurti posteriore; a tale scopo staccare precedentemente le coperture nei passaruota.
Ribaltare in avanti il sedile posteriore e la copertura del bagagliaio. Smontare i rivestimenti posteriori e
laterali. Liberare il fondo del bagagliaio. Sganciare il silenziatore dell'impianto di scarico.

2.) Incorrispondenza di "a" a sinistra e a destra sul fondo del bagagliaio vi sono marcature (croci, vedi disegno
1).
Eseguire e sbavare i fori sul fondo del bagagliaio in modo centrato rispetto a queste marcature 10,5 mm.
Porre le piastre 3 nel bagagliaio a sinistra e a destra e fissare in "a" con le viti M10x25. Orientare le piastre 3
e trasferire/marcare i fori "b", "c", "d" ed "e" sulla carrozzeria. Rimuovere le piastre 3.
Eseguire e sbavare i fori trasferiti "b", "c", "d" @22 e i fori "e" 10,5 mm.

3.) Segnare e marcare i fori "b" e "¢" da sotto sui portacarichi centralmente secondo il disegno Il. A questo
punto eseguire e sbavare i fori da sotto in "b" e "c¢" 12 mm.

4) Porre i distanziali a tubo 6 in "b", i distanziali a tubo 7 in "c" e i distanziali a tubo 8 in "d", partendo dal
bagagliaio e giungendo nei portacarichi. Badare alla corretta posizione dei distanziali a tubo 6 e 7 (vedi
disegno II)!

Inserire le piastre 3 e infilare le viti M10x125 in "b", le viti M10x115 in "c" e le viti M10x105 in "d" attraverso
le piastre 3 e i distanziali a tubo precedentemente inseriti.

Avvitare le piastre 3 senza stringere in "a" e in "e" con le viti M10x25, le rondelle 10,5x25x3 e i dadi M10 sul
fondo del bagagliaio.

5.) Porre il componente di base 1 sotto il veicolo e avvitare senza stringere in "b™ e "c" con le piastrine oblique
13x26x30, le rondelle 10,5x25x3 e i dadi M10. Badare alla corretta posizione delle piastrine oblique (vedi
disegno Il)!

Avvitare i supporti 4 e 5 senza stringere in "d" con le viti, le rondelle 10,5x25x3 e i dadi M10
precedentemente inseriti. Avvitare ora i supporti 4 e 5 senza stringere in "e" con le viti M10x30, le rondelle
10,5x25x3 e i dadi M10 al componente di base 1.

6.) Orientare il dispositivo di traino e serrare tutte le viti e i bulloni.
Coppia di serraggio per M10 in "a", "b", "c", "d", "e" ed "f" = 40 Nm

7.) Ritagliare i rivestimenti laterali del bagagliaio secondo il disegno IlI.
Con l'ausilio della sagoma allegata ritagliare sotto lo spazio tratteggiato dal paraurti, applicando la sagoma
dall'esterno del paraurti e fissandola ad esso. La linea "Y0" corrisponde al centro del veicolo.
A questo punto montare sul veicolo tutte le parti del veicolo smontate.

Con riserva di modifiche.

306 277 691 101 - 005



Monteringsanvisning:

1)

2)

3)

4.)

5.

6.)

7))

Demonter den bakre stgtfangeren ved a lgsne dekslene i hjulkassene.
Vipp baksetene og hattehyllen forover. Demonter hekk- og sidekledningene. Rydd ut av bagasjerommet slik
at bagasjeromsgulvet er fritt. Lasne lydpotten.

Pa venstre og hayre side i bagasjeromsgulvet finnes det markeringer ved "a" (kryss, se figur I).
Bor og puss hull med diameter 10,5 mm i bagasjeromsgulvet midt pa markeringene. Legg platene 3 pa hgyre
og venstre side i bagasjerommet og fest dem med skruene M10x25 i "a". Juster platene 3 og overfgr hullene

"b”, ”¢”, "d” og "e” til karosseriet. Fjern platene 3.
Bor og puss de overfgrte hullene "b", "¢" og "d", diameter 22 mm, samt "e", diameter 10,5 mm.

Marker hullene "b" og "c¢" midt pa undersiden av de langsgaende bjelkene i henhold til figur Il. Deretter borer
du ut hullene i "b" og "c" med en diameter pa 12 mm og pusser dem.

For avstandsrgrene fra bagasjeromsiden og inn i de langsgaende bjelkene, avstandsraerene 6 i "b",
avstandsrgrene 7 i "c" og avstandsrgrene 8 i "d". Serg for at avstandsrgrene 6 og 7 plasseres i korrekt
posisjon (se figur II)!

Legg inn platene 3 og for skruene M10x125 i "b", skruene M10x115 i "¢" samt skruene M10x105 i "d" inn
gjennom platene 3 og de allerede monterte avstandsrgrene.

Skru platene 3 Igst fast til bagasjeromsgulvet i "a" og "e" med skruene M10x25, skivene 10,5x25x3 og
mutterne M10.

Plasser grunndelen 1 under bilen og skru lgst fast i "b" og "c" med kileskivene 13x26x30, skivene 10,5x25x3
og mutterne M10. Serg for at kileskivene plasseres i korrekt posisjon (se figur II)!

Skru festene 4 og 5 lgst fast ved "d" med de innsatte skruene, skivene 10,5x25x3 og mutterne M10. Skru
festene 4 og 5 Igst fast til grunndelen 1 i "e" med skruene M10x30, skivene 10,5x25x3 og mutterne M10.

Juster tilhengerfestet og trekk til alle skruer og muttere.
Tiltrekkingsmoment for M10 i "a", "b", "c", "d", "e" og "f" = 40 Nm

Skjeer ut sidekledningene til bagasjeromsgulvet for hand i henhold til figur Ill.

Bruk sjablonen og skjaer ut det skraverte omradet nede pa stetfangeren. Dette gjor du ved & feste sjablonen
til statfangeren. Linjen "Y0" tilsvarer midten av kjgretgyet.

Deretter monterer du alle bildeler pa bilen igjen.

Endringer forbeholdes.

306 277 691 101 - 005

ZuvappoAdéynon Tng papdou opaipag:

1.)  A@aipéoTe TO TTWHA aTrd TO GWARVA UTTOBOXNAG.
Kavovika n papdog opaipag gival og kKaTdoTaon amacpdaAiong otav TNV ByadeTe atmd TO TTOPT-UTTAYKAEL. AuTd
1O KaTaAABaiveTE, ATTO TO OTI O XEIPOTPOXOG ATTEXEI TTEPITTOU 5 mm aTrd Tn paRdo oPaipag (BA. oxAua) Kal TO
KOKKIVO anudad! Tou XEIpOTpoXoU deiXVel TTPOG TNV TTPdaivn TrEPIOXN TNG paRdou ogaipag.
Na Tpooéxete Twg N paRdo o@aipag HITopei va ToroBeTnOEi pOVO O€ AUTH TNV KaTdoTaon!
Av TTpIv atré TN GUVapPOAdYNoN 0 PNXAvIoPAG acg@aAIong TNG paBdou agaipag evepyoTroiRbnke, adidgopa
yia 1010 AGyo, TTPETTEI VA PEPETE TOV PUNXaVIOUS acpdAiong o€ TTpoévracn. Tnv KatdaTacn aceaAiong
SIaTTIOTWOETE aTTO TO OTI TO TTPACIVO ONUAdI TOU XEIPOTPOXOU GUUTTITITEI JE TNV TTPACIVN TTEPIOXT TNG PARdou
0Paipag Kal 0 XEIPOTPOXOG AKOUNTIA Xwpig didkevo oTn pdRdo aeaipag (BA. oxApa). PEpeTe TOV unxaviopo
ag@aAiong o€ TTpoévtaan wg €EAG:
Me BaApévo To KAEIdi kal avoixXTr) TNV KAEIdapId TpaBdTe oTnV @opd Tou BEAOUG o TO XEIPOTPOXO TTPOG Ta EEW
KOl TOV OTPEPETE OTNV POpPd Tou BEAoug b péxpl Tépua.
H o@aipa amreAeuBépwaong TTpoevTeiveTal, Kal OTaV a@roeTe EAEUBEPO TOV XEIPOTPOXO, O HNXAVIOUOG
ao@aNiong Tapapével otnv Béan Tpoévraong. / Me autév Tov TPATTO ao@aAifeTe TO HOXAOS, Kal OTav aPrioETe
€AEUBEPO TOV XEIPOTPOXO, O MNXAVICUOG ATPAANIONG TTOPANEVEI OTNV BECN TTPOEVTAONG.

2.) Ta va povtdpete Tn paRdo opaipag, BaATe Tnv Ye To BAATPO €l0aywyRS atmé KATw Yéoa 6To CwWARva
UTTOB0XNAG Kal TTIESTE TNV TTPOG TA TTAVW.
Me autév Tov TpoTIO N Sladikacia ao@dAiong yiveTal auTopaTa.
Mnv a@rveTe To X€PI 0OG OTNV TTEPIOXH TOU TPOXOU, ETTEIDN O TPOXOG TTEPICTPEPETAI KATA TN dladikagia
ao@aNiong.

3.) KAeidwoTe TNV KAe1dapid kail ByaAeTe TTavTa To KAEIDi. Me avoIkTh Tnv KAeIdapid To KAeIdi Oev Byaivel! BAATe To
KGAuppa TTavw oTnv KAEIOaPIA.

AtmrocuvappoAéynon Tng pdpdou c@aipag:
1.)  By@ATe 10 KGAUPA 11O TNV KAEIBAPIA KOl BAATE TO 0TV AaBr] TOU KAEIBIOU.
AvoigTe TNV KAEIBAPIA PE TO KAEIDI.
2.) KpatioTe oTaBepd TN paRdo ogaipag, TPABAETE OTNV Popd Tou BEAOUG a TO XEIPOTPOXO TTPOG Ta £EW Kal
OTPEYTE TOV OTN Popd Tou BEAoug b péxpr Téppua.
BydiAte Tn pdRdo caipag ammd To CwAARvVa UTTOOOXNG.
Katdmiv uTropeite va a@oeTe Tov XeIpOTPoxX0. AGPaAi(el auTopaTa oTn Béan TTpoévraang.
3.) BydATte TN paROO 0PaAipAG GTO TTOPT-PTTAYKAS HE AOPAAr TPOTTO KOI OKETTAGHEVN YIO VO NV OKOVIgeTal.
4.) TpocapudoTe TO TTWHA OTO CWAARVA UTTOdOXNG!

YTmrodeigeig!

O1 eTMIOKEUEG Kal TO AUCIUO TNG KIVATAG pARO0OU 0@aipag eTTITPETTETAI VA YivovTal HOVO OTTO TOV KATAOKEUAGOTH.

H ouvnupévn mivakida TTpéTTel va ToTToBeTnBei 0TO dXNUA KOVTA OTO CWARVA UTTOBOXAG ) OTNV ECWTEPIKA TTAEUPd
TOU TTOPT-UTTAYKAC o€ eppavr Béon.

Mpokeipévou va AeItoupyolv owaoTd, TTPETTEI N PARSOG 0Paipag Kal 0 CwArvag uTtodoXNG va gival TTavToTe Kabapoi.
MepipvdrTe yia TNV TAKTIKA QPOVTIOA TWV UNXAVIKWY PEPWV. ZTNV KAEIDAPIA XEPIALETE ATTOKAEIOTIKG YpO®ITN.
EmaAcipeTe pe ypdoo xwpig pntivn 1 pe AGdI Ta anueia edpaiwong, TIG Agieg eTTIPAVEIEG Kal Ta opaipidia. pdoo Kal
AGdI TTpooTaTEUOUV TAUTOXPOVA OTTO OKOUPIA.

Katd Tov kaBapioud Tou oxAUaTOG PE aTPd TTiEaNG TTPETTEI VO agalpeiTal TN paRd0 o@aipag Kal va TOTToBETEITE TO
KOTAAANAO TTWpa. Agv emITPETTETAI N XPrON aTHOU Trieang TTavw oTn paRdo oeaipag.

ZnMavTIKO!
H kivntr paRO0og opaipag ouvodeleTal aTtd 2 KAEISIA. ZNUEIWOTE KAl QUAGETE ToV aplBuod KAeIdIoU ???7? yia TuXov
TTapayyeAia.

2777

306 277 691 101 - 005
39



@ 0dnyiegg AsiToupyiag yia KivnTéG papdoug ocaipag

Mpocoxn!
EAéyxete TTpIv amré kdBe xprion 10 cwoTd HAaVTAAWA TNG KIVNTAG pARdoU 0@aipag, Kal GUYKEKPIPéva Ta akdAouBa
oToIxeia:

e To mpdoivo onuadI Tou XEIPOTPOXOU CUNTTITITEI ME TNV TTPACIVN TTEPIOXN TG PARSOU o@aipag.

o O XeIpOTPOXOG AKOUMTIA 0T pdRSo o@aipag (Xwpig SIGKEVO).

o H kAeidapid gival KAeIBwpévn kai To KA&ISi ByaApévo. O Tpox6g Sev TpapiéTal Trpog Ta £§w.

o H pdapdog mpétrel va epapuolel TeAeiwg oTaBepd oTo owARvVa uTTodoxng. EAéyETe avakivwvTag Ue To XEPIL.

Edv kai epodoov 0 €Aeyxog Twv avwTépw 4 onpeiwv dev atroBei IKAVOTTOINTIKOG, ETTAVOAGBETE TN
ouvapuoAdynon.

>¢ TePITITWaN TTou dev TTANPOUVTAI KAl VO JOVO aTTd Ta AVWTEPW ONMEia, dev ETTITPETTETAI VO XPNOIMOTTOINCETE TN
diaTagn ¢eugng. Yapxel Kivduvog atuxApaTog. ATTeubuvBeite OTOV KOTAOKEUAOTH.

H cuvappoAéynon kal arroouvappoAdynaon NG papdou o@aipag eKTEAEITAI XWPIG TTPOBANUA PE KAVOVIKH
d0vaun xep1ov.

Mnv xpnoipotroigite TToTé BondNTIKA Yéoa, epyaleia KTA., dIOTI uTTopEi €701 va TTPOKANBOUV {NUIEG OTO UNXAVIOUO.
Moté unv ammac@alileTe TN papdo o6Tav éxel TTPoodebei pupoUAKa A GAAo @opTio!

‘Otav odnyeite xwpig pupoUAka rj GAAo @opTio TTPETTEI va aalpeite TN paROo oeaipag Kal va TOTTOBETEITE TTAVTA TO
KaTdAAnAo TTwpa oTo owAnva uttodoxng! MpoaéxeTe To 1IBICITEPA, OTAV N OQAipa KAOAUTITEI €V UEPEI TV TTIVOKIDA
OXAHATOG 1 TO PWTIOHO.

Kivnt pddog opaipag

2wAnRvag utTodoxng

PaBdog opaipag

2Paipeg HAVTOAWPATOG

Zeaipa areAeuBépwang

MoxA6g atreAeuBépwong
XeIpOTPOXOG

KdéAuppa

KAe1di

KokkIvo anuddi (XeipdTtpoxog)
Mpdoivo anudadi (XeipdTpoxog)

10 TMpdoivo anuadi (paRdog opaipag)
11 Zoupoho (armrac@daAion)

12 Mpa

13 BAATpO elI0aywYng

14  Xwpig didkevo avaueoa oTa onueia 2 Kal 5
15 Aidkevo Uyoug TrepiTTou 5 mm

N =

©

O¢on amaoc@diiong, ByoaApévn

306 277 691 101 - 005
38

D

Montage-instructies:

1.) Demonteer de achterbumper, maak daartoe eerst de afdekkingen in de wielkasten los.
Klap de achterbank en de afdekking van de kofferruimte naar voren toe. Demonteer de bekledingen aan de
achter- en zijkant van de wagen. Maak de bodem van de kofferruimte vrij. Maak de geluiddemper van de
uitlaat los

2.) Bij,,a“ bevinden zich markeringen links en rechts op de bodem van de kofferruimte (kruis, zie tekening I).
Boor centrisch t.0.v. deze markeringen 10,5 mm in de bodem van de kofferruimte en ontbraam de geboorde
openingen. Leg de platen 3 links en rechts in de kofferruimte en fixeer ze bij ,,a*“ met de schroeven M10x25.
Stel de platen 3 af en teken de boringen ,,b*, ,,c*, ,,d“ en ,,e“ op de carrosserie af. Verwijder de platen 3.
Boor de afgetekende boringen ,,b%, ,,c* en ,,d*“ 822 mm alsook ,.e“ 10,5 mm en ontbraam de
booropeningen.

3.) Teken de boringen ,,b“ en ,,c* vanaf de onderzijde op de langsdragers volgens tekening Il centrisch af. Boor
nu vanaf de onderzijde de langsdragers bij ,,b*“ en ,,c*“ 212 mm en ontbraam de booropeningen.

4.) Zet de afstandspijp 6 bij ,,b“, de afstandspijp 7 bij ,,c** en de afstandspijp 8 bij ,,d* vanuit de kofferruimte in de
langsdragers. Zorg er voor dat de afstandspijpen 6 en 7 in de juiste positie zitten (zie tekening II)!
Leg de platen 3 in en schuif de schroeven M10x125 bij ,,b*“, de schroeven M10x115 bij ,,c* alsook de
schroeven M10x105 bij ,,d“ door de platen 3 en de reeds ingezette afstandspijpen.
Schroef de platen 3 bij ,,a“ en ,,e“ met de schroeven M10x25, ringen 10,5x25x3 en moeren M10 losjes aan
de bodem van de kofferruimte.

5.) Breng het basisdeel 1 onder de wagen en schroef het bij ,,b“ en ,,c* met de keilringen 13x26x30, ringen
10,5x25x3 en moeren M10 losjes vast. Zorg er voor dat de keilringen in de juiste positie zitten (zie tekening
!
Draai de steunen 4 en 5 bij “d“ losjes met de reeds ingezette schroeven, ringen 10,5x25x3 en moeren M10
losjes vast. Schroef nu de steunen 4 en 5 bij ,,e“ met de schroeven M10x30, ringen 10,5x25x3 en moeren
M10 losjes aan het basisdeel 1 vast.

6.) Stel de trekhaak af en draai alle schroeven c.q. moeren goed vast.
Aandraaimoment voor M10 bijj ,,a“, ,,b*“, ,,c“, ,d“, ,,e“ en ,f“ - 40 Nm

7.) Snijd de zijbekledingen van de kofferruimte volgens tekening Il vrij.
Snijd aan de hand van de meegeleverde sjabloon het gearceerde gedeelte uit de onderkant van de bumper.
Leg de sjabloon daartoe op de buitenkant van de bumper en fixeer ze. De lijn ,,Y0“ stemt overeen met het
midden van de wagen.
Monteer nu alle gedemonteerde onderdelen weer aan de wagen.

Wijzigingen voorbehouden.

306 277 691 101 - 005



Instrukcja montazu:

1.) Zdemontowac tylni zderzak. W tym celu wczesniej zluzowac ostony w nadkolach.

Siedzenie tylne i rolete ostaniajgca bagaznik ztozy¢ do przodu. Zdemontowaé pokrycia tylne i boczne.

Odstoni¢ podtoge bagaznika. Wymontowa¢ koricéwke rury wydechowej

2.) W punktach ,,a“ z lewej i prawej strony znajdujg sig na podtodze bagaznika oznaczenia (krzyzyki, patrz
rysunek I).
W podtodze bagaznika centrycznie wzgledem tych oznaczen wywierci¢ otwory 10,5 mm i usungé¢ zadziory.
W bagazniku umiesci¢ plytki 3 z lewej i prawej strony i przymocowac je w punktach ,,a* srubami M10x25.
Ustawic¢ ptytki 3 we wtasciwej pozycji i na karoserii zaznaczy¢ otwory ,,b*“, ,,¢“, ,,d“ i ,e“. Zdjg¢ ptytki 3.
Wywierci¢ otwory 822 mm w oznaczonych miejscach ,,b“, ,,c“ i ,,d“ oraz 10,5 mm w mielscu ,,e*“ i usung¢
grat.

3.) Otwory ,b“ i ,,c“ zaznaczy¢ wspodtosiowo od dotu na podiuznicach wedtug rysunku Il. Nastepnie w

podtuznicach od dotu wywierci¢ otwory 12 mm w punktach ,,b“ i ,,c¢* i usung¢ zadziory.

4.) Od strony bagaznika wiozy¢ w podtuznice tulejki dystansowe 6 w punktach ,,b“, tulejki dystansowe 7 w
punktach ,,c* oraz tulejki dystansowe 8 w punktach ,,d“. Przestrzega¢ wiasciwej pozycji tulejek dystansowych
6 i 7 (patrz rysunek II)!
Zatozy¢ ptytki 3 i przez plytki 3 oraz juz zatozone tulejki dystansowe przetozy¢ sruby M10x125 w punktach
»b*, $ruby M10x115 w punktach ,,c“ oraz $ruby M10x105 w punktach ,,d*.
Ptytki 3 przykreci¢ luzno do podtogi bagaznika w punktach ,,a“ i ,,e“ uzywajgc srub M10x25, podktadek
10,5x25x3 oraz nakretek M10.

5.) Element podstawowy 1 umiesci¢ pod spodem pojazdu i luzno przykreci¢ w punktach ,,b“ i ,,c* uzywajgc
podktadek klinowych 13x26x30, podktadek 10,5x25x3 oraz nakretek M10. Przestrzega¢ wtasciwego
potozenia podktadek klinowych (patrz rysunek II)!

W punktach ,,d“ przy uzyciu juz zatozonych $rub, podktadek 10,5x25x3 i nakretek M10 przykreci¢ luzno
uchwyty 4 i 5. Nastepnie uchwyty 4 i 5 przykreci¢ luzno w punktach ,,e” do elementu podstawowego 1,
uzywajac srub M10x30, podktadek 10,5x25x3 oraz nakretek M10.

6.) Prawidtowo ustawi¢ hak holowniczy i dokreci¢ wszystkie sruby badz nakretki.
Moment dokrecania ztgcz M10 w punktach ,,a“, ,,b*“, ,,c*, ,,d“ ,,e*“ i ,f“> 40 Nm

7.) Pokrycia boczne bagaznika wycig¢ wedtug rysunku lll.
Korzystajac z zatgczonego szablonu wycigé zakreskowany obszar u dotu zderzaka. W tym celu przytozy¢
szablon do zderzaka od zewnatrz i przymocowac. Linia ,,)YO“ odpowiada $rodkowi pojazdu.
Nastepnie zamontowac w pojezdzie wszystkie zdemontowane czesci pojazdu.

Zastrzega sie mozliwo$¢ wprowadzania zmian.

306 277 691 101 - 005
20

Installation of the ball bar:

1.) Remove the plug from the receiver.
The ball bar is usually in the unlocked position when it is removed from the boot of the vehicle. This is the
case if there is a visible gap of approx. 5 mm between the handwheel and the ball bar (see diagram) and the
red marking on the handwheel is aligned with the green marking on the ball bar.
Please note that the ball bar can only be inserted in this state!
If the locking mechanism of the ball bar has, for some reason, been disengaged before installation, i.e. the
ball bar is in the locked position, the mechanism has to be pre-tensioned. The locked position is easily
identifiable as the green marking on the handwheel is aligned with the green marking on the ball bar and
there is no gap between the handwheel and the ball bar (see diagram).
Follow the instructions below to pre-tension the locking mechanism:
Insert key and open lock, extract the handwheel in the direction of arrow a, and turn it until the limit stop in
the direction of arrow b.
The release ball is pre-tensioned and, after the handwheel is released, the locking mechanism remains in the
pre-tensioned position. / The release lever will engage and, after the handwheel is released, the locking
mechanism remains in the pre-tensioned position.

2.) Install the ball bar together with the stop pin by inserting and pushing both into the receiver.
The locking operation is performed automatically in this case.
Always keep hands away from the handwheel because it rotates during the locking process.

3.) Close the lock and always remove the key. The key cannot be withdrawn if the lock is open! Press the cover
onto the lock.

Removal of the ball bar:
1.)  Pull the cover off the lock and press it onto the handle of the key.
Open the lock with the key.
2.) Hold the ball bar, extract the handwheel in the direction of arrow a, and turn it until the limit stop in the
direction of arrow b in order to unlock it in the extracted position.
Remove the ball bar from the receiver.
The handwheel can now be released; it automatically engages in the unlocked position.
3.) Stow the ball bar in a safe place in the boot of the vehicle and protect it against dirt.
4.) Insert the plug into the receiver!

Notes!

Any repairs or dismantling of the detachable ball bar should only be carried out by the manufacturer.

Fix the enclosed information plate to the car close to the receiver or inside the boot where it is clearly visible.
Always keep the ball bar and the receiver clean to ensure proper operation.

Ensure regular servicing of the mechanical parts. Treat lock only with graphite.

Lubricate the bearing points, friction surfaces and balls with resin-free grease or oil. Grease and oil also function as
additional protection against corrosion.

The ball bar has to be removed and the plug inserted when cleaning the car with a steam jet cleaner. The ball bar
must not be cleaned with a steam cleaner.

Important!
2 keys are issued with the detachable ball bar. Make a note of and keep the key no. ???? in case of repeat orders.

306 277 691 101 - 005
37



@ Operating instructions for the detachable ball bar

Important!
Check the following points to ensure correct locking of the detachable ball bar before each journey:

¢ The green marking on the handwheel is aligned with the green area on the ball bar.

¢ The handwheel is resting against the ball bar (no gap).

e The lock is closed and the key is withdrawn. The handwheel cannot be pulled out.

e The ball bar must be fully inserted into the receiver and be tight. Check by shaking it.

Repeat the installation procedure if any of the 4 checks is not satisfactory.
To avoid the risk of accidents the towing device should not be used if any of the requirements is not met. Contact
the manufacturer if this occurs.

The ball bar can be easily installed and removed with the normal force of your hands.
Never use any sort of aids or tools etc. as this might damage the mechanism.

Never unlock if trailers are attached or load bearing implements mounted!

Always remove the ball bar and insert the plug into the receiver for journeys without a trailer or load bearing
implement. This is especially important if the tow ball impedes sight of the vehicle’s registration number or lights.

Detachable ball bar

Receiver

Ball bar

Locking balls

Release ball

Release lever

Handwheel

Cover

Key

Red marking (handwheel)
Green marking (handwheel)
10 Green marking (ball bar)
11 Symbol (release)

12 Plug

13 Stop pin

14 No gap between 2 and 5
15 Gap of approx. 5 mm

0N O DON-=
N

©

Locked position, operating condition Unlocked position, ball bar not mounted

306 277 691 101 - 005
36

Monteringsanvisningar:

1.) Demontera den bakre stétfangaren efter att skydden i hjulhusen har lossats.
Fall fram baksatet och hatthyllan. Demontera bekladnaden baktill och pa sidorna. Frildagg bagageutrymmets
botten. Hang ut slutljuddédmparen.

2.) Pé&bagageutrymmets botten finns markeringar till vénster och héger vid "a” (kryss, se skiss I).
Borra upp bagageutrymmets botten centrerat till dessa markeringar med @ 10,5 mm och grada sedan av.
Lagg in plattorna 3 i bagageutrymmet till vanster och héger och fixera med skruvarna M10x25 vid "a". Justera
in plattorna 3 och éverfor/kérna sedan borrhalen "b", "c", "d" och "e" till karossen. Ta bort plattorna 3.
Borra upp och grada av de 6verférda borrhalen "b", "c¢" och "d" @ 22 mm samt "e" @ 10,5 mm.

3.) Markera/kérna borrhélen "b" och "c" underifran i mitten pé langsbalkarna enligt skiss Il. Borra sedan
langsbalkarna underifran vid "b" och "c¢" @ 12 mm och grada darefter.

4,) Séttin distansroren 6 vid "b", distansréren 7 vid "c" och distansréren 8 vid "d" i bagageutrymmet och in i
langsbalkarna. Se till att distansréren 6 och 7 sitter ratt (se skiss Il).
Lagg in plattorna 3 och skjut in skruvarna M10x125 vid "b", skruvarna M10x115 vid "c" samt skruvarna
M10x105 vid "d" genom plattorna 3 och distansréren som redan har satts in.
Skruva fast plattorna 3 16st vid "a" och "e" med skruvarna M10x25, brickorna 10,5x25x3 samt muttrarna M10
pa bagageutrymmets botten.

5.) Hall grunddelen 1 under fordonet och skruva fast I6st vid "b" och "c" med de kilformade brickorna 13x26x30,
brickorna 10,5x25x3 samt muttrarna M10. Se till att de kilformade brickorna sitter ratt (se skiss II).
Skruva fast hallarna 4 och 5 16st vid "d" med skruvarna, brickorna 10,5x25x3 och muttrarna M10 som redan
har satts in. Skruva nu fast hallarna 4 och 5 I6st pa grunddelen 1 vid "e" med skruvarna M10x30, brickorna
10,5x25x3 och muttrarna M10.

6.) Justera in draganordningen och dra &t alla skruvar resp. muttrar.
Atdragningsmoment fér M10 vid "a", "b", "c", "d", "e" och "f" = 40 Nm

7.)  Skér ut bagageutrymmets sidobekladnad enligt skiss Il
Skar ut de skuggade omradet ur stétfangaren som visas i den bifogade mallen. Lagg mallen pa stétfangarens
utsida och fixera den darefter. Linjen "Y0" motsvarar fordonets mittlinje.
Montera sedan tillbaka alla demonterade fordonsdelar pa fordonet.

Med férbehall f6r andringar.

306 277 691 101 - 005
21



Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewabhrleisten.
Volny prostor ve smyslu PFilohy VII, obr. 30 Smérnice €. 94/20/EG musi byt zaru€en.

Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.

Debe garantizarse el espacio libre, conforme al anexo VII, imagen 30 de la directiva comunitaria
94/20/CE.

L’espace libre spécifé dans I'annexe VII, illustration 30 de la directive 94/20/CE doit étre garanti.
Liitteen VII, direktiivin 94/20/EY kuvan 30 mukainen vapaatila on taattava.
The clearance specified in appendix VI, diagram 30 of guideline 94/20/EC must be guaranteed.

Mpérel va eao@alidetal o eAeUBepOg XWpPog aUuewva pe 1o Mapdptnua VI, eikéva 30 Tng Odnyiag
94/20/EK.

Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.
Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EQF skal overholdes.

De tussenruimte volgens aanhangsel VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht
worden genomen.

Zagwarantowaé swobodng przestrzen zgodnie z zatgcznikiem VII, rysunek 30 dyrektywy 94/20/CE.
Fritt utrymme enligt bilaga VII, bild 30 i direktiv 94/20/EG ska garanteras.

0060000000000

M,

* bei zulassigem Gesamtgewicht des Fahrzeuges
* pfi celkové pripustné hmotnosti vozidla

* ved tilladt totalvaegt for keretgjet

* con peso total autorizado del vehiculo

* ‘max. 100 *

0
©
D
. O
i :‘L-GS o * pour poids total en charge autorisé du véhicule
: g} @ * Ajoneuvon suurimmalla sallitulla kokonaispainolla
o 3 7 @ * at gross vehicle weight rating
£ £ & *g @ * Y10 TO ETMTPETTO MIKTO BAPOG TOU OXMATOG
ma*ﬁ % o * per il peso complessivo ammesso del veicolo
o * ved kjgretayets tillatte totalvekt
_ @ * bij toegestaan totaal gewicht van het voertuig
e -7 SRS @ * przy dopuszczalnym ciezarze catkowitym pojazdu
o * vid fordonets tillatna totalvikt
&
é}”(/z 7 ma%»RM‘B

max. 30°

306 277 691 101 - 005
22

Kuulatangon asennus:

1.) Veda tulppa asennusputkesta.
Tavallisesti, kun kuulatanko otetaan matkatavarasailiostd on se lukkimattomassa tilassa. Sen tunnistaa siita,
etta lukkopyoran ja kuulatangon valissa on selvasti havaittava, n. 5 mm:n levyinen rako (katso piirrosta) ja
lukkopydran punainen merkki osoittaa kuulatangon vihredan merkkiin.
Huomioi etta vetopaa voidaan asentaa vain tassa tilassa !
Jos kuulatangon lukitusmekanismi on lauennut ennen asennusta, misté syysta tahansa, ja se on lukitussa
tilassa, on mekanismi esijannitettava. Lukitun tilan tuntee siita, ettd lukkopyoran vihrea merkinta tasmaa
kuulatangon vihredn merkinnan kanssa ja etta lukkopyora on kuulatankoa vasten ilman rakoa (katso
piirrosta). Lukitusmekanismi esijannitetdan seuraavalla tavalla:
Lukkopy6ra vedetaan ulos nuolensuuntaan a avaimen ollessa sisdan pistettyna ja lukon ollessa auki ja
kierretaan esijannitysta varten nuolensuuntaan b vasteeseen asti.
Irrotuskuula esijannitetdan, ja kun lukkopydrasta on paastetty irti, lukitusmekanismi jaa esijannitettyyn tilaan. /
Irrotusvipu lukkiutuu talléin, ja kun lukkopydrasta on paastetty irti, lukitusmekanismi jaa esijannitettyyn tilaan.

2.) Kuulatangon asentamista varten asetetaan kuulatanko pistopultilla asennusputkeen ja tyénnetaan ylos.
Lukitus tapahtuu nain automaattisesti.
Katta ei saa pitéd4 lukkopydran alueella, koska lukkopydra kiertyy lukittaessa.

3.) Lukko lukitaan ja avain vedetaan aina pois. Avainta ei voi vetaa pois lukon ollessa auki! Paina suojus lukkoon.

Kuulatangon purku:
1.)  Ota suojus pois lukosta ja paina se avaimen paahan.
Lukko avataan avaimella.
2.) Kuulatankoa pidetéaan kiinni, lukkopyora vedetaan ulos nuolensuuntaan a ja kierretdan nuolensuuntaan b
vedetyssa tilassa vasteeseen asti.
Kuulatanko otetaan ulos asennusputkesta.
Lukkopyora voidaan paastaa sitten irti, se lukkiutuu itsenaisesti avatussa asennossa.
3.) Aseta kuulatanko tavaratilaan tukevasti niin, etta se on lialta suojattu.
4.) Laita tulppa asennusputkeen!

Vihjeita!
Yksinomaan me valmistajana saamme suorittaa irrotettavan vetopaan korjaukset ja purun.

Kiinnitd mukana oleva ohjekilpi ajoneuvoon asennusputken laheisyyteen tai tavaratilan sisépuolelle hyvin nakyvaan
kohtaan.

Jotta asianmukainen toiminta voitaisiin taata, taytyy vetopaan ja asennusputken olla aina puhtaita.

Mekaniikka taytyy huoltaa saanndllisesti. Kasittele lukkoa vain grafiitilla.

Rasvaa tai 6ljya hartsittomalla rasvalla tai 6ljylla laakerit, liukupinnat ja kuulat. Rasvaus ja 6ljyaminen ovat myds
lisdkorroosiosuoja.

Kun ajoneuvo pestaan painepesurilla, taytyy vetopaa irrottaa ja laittaa tulppa asennusputkeen. Vetopaata ei saa
pesta painepesurilla.

Téarkeaa!

Irrotettavaan kuulatankoon kuuluu 2 avainta. Avain-nro ???7? merkitdan muistiin ja sailytetdan mahdollisten
jalkitilauksien varalta.

306 277 691 101 - 005
35



@ Irrotettavan vetopaan kayttoohje

Huomio!
Irrotettavan kuulatangon asianmukainen lukitus on tarkastettava seuraavat tunnusmerkit huomioon ottaen:

o Lukkopyoran vihrea merkinta tdsmaa kuulatangon vihrean merkinnéan kanssa.
o Lukkopyora on kiinni vetopaassa (ei tyhjaa tilaa).

o Lukko on lukittu ja avain vedetty pois. Lukkopyoraa ei voida vetaa ulos.

e Vetopaa on lujasti kiinni asennusputkessa. Varmistu ravistamalla kasin.

cosi definito:

Jos néita 4 seikkaa tarkastettaessa ilmenee puutteita, on asennus suoritettava uudelleen.
Niin kauan kuin yhdessakin kohdassa on puutetta, ei vetolaitetta saa kayttaa. On olemassa tapaturmavaara. Ota

.. stato installato a regola d’arte, nel rispetto dei punti d’attacco e delle prescrizioni

yhteys valmistajaan. %
Kuulatanko voidaan asentaa ja purkaa vaivattomasti tavallisin kasivoimin. 3
Apuvalineita, tydkaluja jne. ei saa koskaan kayttaa, koska ne saattavat vaurioittaa mekanismia. a
5
— ®©
Lukitusta ei saa paastaa koskaan peravaunun ollessa kytkettyna tai kuormatuen ollessa asennettuna! g 2 £
T £ %
. . w . . . R > = o
Ajettaessa ilman perdvaunua tai kuormatukea on kuulatanko irrotettava ja tulppa asetettava aina w 3 o
asennusputkeen. Tama patee varsinkin silloin, kun kuula peittéa rekisterinumeron ja/tai estaa valolaitteiden g = -g )
nakyvyytta. = g = g
£ © 2
1S 5 2
Irrotettava vetopaa 2 © o
. x =
1 Asennusputki - g =
o
2 Kuulatanko ~ e o 2
3 Lukituskuulat g g 8 i
4.1 Irrotuskuula & 5z 5 Y
. ~ ] 1 w
4.2 Irrotusvipu = tg z
- > 2 00n = : o
5  Lukkopyora w 8 <« o : N
; < o7 o g 3 9 : : z
6 Suoja X & é 5 3 @ m
6 7 Avain » & ‘S T S % : : 2
8 Punainen merkki (lukkopy6ra) f, E § o X o <§(
‘ 9  Vihrea merkki (lukkopyora) 8 > 53“ 8 (3 )
10 Vihrea merkki (kuulatanko) «w w @ S £ © : : 2
. . o -~ H :
11 Tunnusmerkki (avaaminen) © < © g S - g § 2
12 Tulppa TS s 5 < 2 £ 5 o
. . — o : o
13 Pistopultti g 3 B £ = £ 2 : 3
. e e . " 2} Q © . 2
14 2:nja 5:n valissé ei rakoa é o PN g g o o 6= : g
15 Noin 5 mm:n rako e *8 S s ‘g e b5 : T
5 5 ° s a <= § 2
Avattu asento, irrotettu ~SS g = E 3 z g P 5
N L Xz 5o = % s - 2
- O & X = <] © © : :
8«g =57 o £ o= N L
o = > R A=) = - R B ©
I RTIE <oNK~ > & o -2 : : €
» L g 2 o8 1o g
g 9 %) g ° €SE 1 £
= 8 .. 5 [=3 O=z73 : : 5
o @ 50 ® £ Osg i z
£ £ €38 o o a°®g = =
T 5 o S o8 = o wEg S ©
b S8 5 s g z52 3 ¢ 2
Tog 86 25 5 2 9,5 ¢ 2 E
oo O S5 €8 N £ > 5 £
S >N =N..gE = i <t s £ ©
= 0O c o 8NQ sc < = 3 o & 5
232 2009w g - £
© N5 500 7} .. TEQ S
Q o O ] 2 = 0 S o o c 5
L o2 S ET TS 2 3 Qe 2
oo~ 0O0>0= £ ° o®e n
306 277 691 101 - 005 306 277 691 101 - 005

34



° Bedienungsanleitung fiir abnehmbare Kugelstange

Achtung!

Vor jeder Fahrt muss die ordnungsgemafle Verriegelung der abnehmbaren Kugelstange auf folgende Merkmale
kontrolliert werden:

¢ Griine Markierung des Handrades stimmt mit griiner Markierung an der Kugelstange liberein.
e Handrad liegt an Kugelstange an (kein Spalt).

¢ Schloss verschlossen und Schliissel abgezogen. Handrad lasst sich nicht herausziehen.

¢ Kugelstange muss véllig fest im Aufnahmerohr sitzen. Durch Riitteln von Hand priifen.

Falls die Priifung aller 4 Merkmale nicht zufriedenstellend ausféllt, ist die Montage zu wiederholen.

Sofern auch dann nur eines der Merkmale nicht erfillt wird, darf die Anhangevorrichtung nicht benutzt werden, es
besteht Unfallgefahr. Setzen Sie sich mit dem Hersteller in Verbindung.

Die Montage und Demontage der Kugelstange ist mit normaler Handkraft problemlos auszufiihren.

Niemals Hilfsmittel, Werkzeuge usw. verwenden, da hierdurch der Mechanismus beschadigt werden kann.

Nie bei angekuppeltem Anhanger bzw. montiertem Lasttrager entriegeln!
Bei Fahrt ohne Anhanger bzw. Lasttrdger muss die Kugelstange abgenommen und immer der Verschlussstopfen

in das Aufnahmerohr eingesetzt werden. Dies gilt besonders, wenn durch die Kugel die Sichtbarkeit des amtlichen
Kennzeichens bzw. der Beleuchtungseinrichtung eingeschrankt wird.

Abnehmbare Kugelstange

Aufnahmerohr

Kugelstange
Verriegelungskugeln
Ausldsekugel

Auslésehebel

Handrad

Abdeckkappe

Schlissel

rote Markierung (Handrad)
griine Markierung (Handrad)
10 griine Markierung (Kugelstange)
11 Symbol (Betatigung entriegeln)
12 Verschlussstopfen

13 Einsteckbolzen

14 kein Spalt zwischen 2 und 5
15 Spalt von ca. 5 mm

0w ~NOO O~ DWN-=
N

©

Entriegelte Stellung, abgenommen

306 277 691 101 - 005
24

Montage de la rotule :

1.) Retirer I'obturateur du tube de logement.
En regle générale, la rotule se trouve en position déverrouillée lorsque celle-ci est sortie du coffre. On peut
s’en rendre compte grace a I'espace nettement visible d’env. 5 mm séparant la molette de la rotule (voir
croquis) et au fait que le repére rouge tracé sur la molette indique en direction du repére vert tracé sur la
rotule.
Celle-ci ne doit étre mise en place qu’a condition qu’elle soit précontrainte comme décrit ci-dessus !
Si, pour une raison quelconque, le mécanisme de verrouillage de la rotule s’est déclenché avant montage et
qu’il se trouve en position verrouillée, tendre alors celui-ci. En cas de position verrouillée du mécanisme, le
repére vert de la molette coincide avec le repére vert de la rotule et la molette porte directement (v. croquis)
sur la rotule. Pour tendre le mécanisme de verrouillage, procédez comme suit :
La clé étant enfichée et la serrure étant ouverte, sortir la molette dans le sens de la fleche a et, pour tendre,
tourner celle-ci jusqu’en butée dans le sens de la fleche b.
La rotule de dégagement doit étre tendue initialement et le mécanisme de verrouillage reste tendu aprés le
relachement de la molette. / Le levier de déclenchement se bloque, et le mécanisme de verrouillage reste
armé apres le relachement de la molette.

2.) Pour monter la rotule, introduire celle-ci par le bas avec I'axe enfichable dans le tube de logement et pousser
ensuite vers le haut.
Le verrouillage s’effectue alors automatiquement.
Ne pas laisser la main a proximité de la molette, car celle-ci tourne lors du verrouillage.

3.) Fermer la serrure et toujours retirer la clé. La clé ne peut pas étre retirée lorsque la serrure est ouverte !
Enfoncer le cache sur la serrure.

Démontage de la rotule :
1.) Enlever le cache de la serrure et I'enfoncer sur la poignée de la clé.
Ouvrir la serrure a l'aide de la clé.
2.) Tenir fermement la rotule, sortir la molette dans le sens de la fléche a et la tourner, en position sortie,
jusqu’en butée dans le sens de la fleche b.
Sortir la rotule du tube de logement.
Relacher ensuite la molette, celle-ci se bloque automatiquement en position déverrouillée.
3.) Bien ranger la rotule dans le coffre et a I'abri des salissures.
4.) Mettre I'obturateur dans le tube de logement !

Remarques !

Seul le constructeur est autorisé a effectuer des réparations et a désassembler la rotule amovible.

Apposer a proximité du tube de logement ou a I'intérieur du coffre, en un endroit bien visible, la plaquette jointe.

Un fonctionnement correct n’est possible que si la rotule et le tube de logement sont toujours propres.

Toujours bien entretenir le mécanisme. Ne mettre que du graphite sur la serrure.

Mettre réguliérement de la graisse sans résine ou de I'huile sur les paliers, les surfaces de glissement et les billes.
Le graissage et le huilage assurent également une protection anticorrosion supplémentaire.

Déposer la rotule et insérer 'obturateur avant de nettoyer le véhicule avec un jet a haute pression. De I'eau a haute
pression ne doit pas arriver sur la rotule.

Important !

2 clés sont jointes a la rotule amovible. Notez et conservez le n° de clé ???? pour d’éventuelles commandes
ultérieures.

306 277 691 101 - 005
33



° Notice d’utilisation de la rotule amovible

Attention !

Avant toute utilisation de 'attelage, contréler que la rotule amovible a été verrouillée correctement en vérifiant les
points suivants :

o Repére vert de la molette coincide avec le repére vert de la rotule.

e La molette est contre la rotule (pas d’espace).

o Laserrure est fermée et la clé retirée. On ne peut plus tirer sur la molette.

e Larotule ne doit absolument plus bouger dans le tube de logement. Vérifier en secouant avec la main.

Recommencer le montage si la vérification de ces 4 points ne donne pas satisfaction.

Le dispositif d’attelage ne doit pas étre utilisé méme si seulement un seul des quatre points n’est pas comme il
convient. Sinon, risque d’accident. Contactez alors le fabricant.

La rotule peut étre montée et démontée manuellement sans le moindre probleme.

Ne jamais utiliser de quelconques instruments, outils, etc., pouvant endommager le mécanisme.

Ne jamais procéder au déverrouillage lorsque I'attelage est accouplé ou lorsque le porte-charge est monté !
Lors de trajets effectués sans attelage ou porte-charge, déposer la rotule et toujours insérer I’obturateur dans le

tube de logement. Cette mesure s’applique tout particuli€rement dans le cas ou la boule risquerait d’entraver la
bonne visibilité de la plaque minéralogique ou du dispositif d’éclairage.

Rotule amovible

Tube de logement
Rotule
Billes de verrouillage
Rotule de dégagement
Levier déclencheur
Volant
Capuchon
Clé
Repere rouge (volant)
W Repere vert (volant)

10 Repére vert (rotule)
11 Symbole (déverrouiller commande)
12 Obturateur
13 Axe enfichable
14 Aucun espace entre 2 et 5
15 Espace d’env. 5 mm

~
0N ORADON-
[N

)]
©

Position verrouillée, condition de Position déverrouillée, accouplement non
remorquage monté

306 277 691 101 - 005
32

Montage der Kugelstange:

1.)  Verschlussstopfen aus dem Aufnahmerohr herausziehen.
Im Normalfall befindet sich die Kugelstange, wenn sie aus dem Kofferraum entnommen wird, in der
entriegelten Stellung. Dies ist daran erkennbar, dass das Handrad mit einem deutlich sichtbaren Spalt von der
Kugelstange ca. 5 mm absteht (siehe Skizze) und die rote Markierung am Handrad zur grinen Markierung an
der Kugelstange zeigt.
Beriicksichtigen Sie, dass die Kugelstange nur in diesem Zustand eingesetzt werden kann!
Sollte der Verriegelungsmechanismus der Kugelstange vor Montage, wodurch auch immer, ausgelést worden
sein und sich in der verriegelten Stellung befinden, muss der Mechanismus vorgespannt werden. Die
verriegelte Stellung wird daran erkannt, dass die griine Markierung des Handrades mit der griinen Markierung
der Kugelstange bereinstimmt und das Handrad ohne Spalt (s. Skizze) an der Kugelstange anliegt. Der
Verriegelungsmechanismus wird wie folgt vorgespannt:
Bei eingestecktem Schlissel und gedffnetem Schloss das Handrad in Pfeilrichtung a herausziehen und zum
Vorspannen in Pfeilrichtung b bis zum Anschlag drehen.
Die Ausldsekugel (4.1) wird vorgespannt und nach Loslassen des Handrades verbleibt der
Verriegelungsmechanismus in der vorgespannten Stellung. / Der Auslésehebel (4.2) rastet ein und nach
Loslassen des Handrades verbleibt der Verriegelungsmechanismus in der vorgespannten Stellung.

2.)  Zur Montage der Kugelstange muss diese von unten mit dem Einsteckbolzen in das Aufnahmerohr eingesetzt
und hochgedrtickt werden.
Der Verriegelungsvorgang wird hierdurch automatisch durchgefihrt.
Hand nicht im Bereich des Handrades halten, da sich dieses beim Verriegeln dreht.

3.) Schloss schlieRen und Schllssel immer abziehen. Schlussel lasst sich bei gedffnetem Schloss nicht
abziehen! Abdeckkappe auf das Schloss driicken.

Demontage der Kugelstange:
1.)  Abdeckkappe vom Schloss abziehen und Abdeckkappe auf den Griff des Schlissels driicken.
Schloss mit Schltssel 6ffnen.
2.) Kugelstange festhalten, Handrad in Pfeilrichtung a herausziehen und zum Ld&sen in gezogener Position bis
zum Anschlag in Pfeilrichtung b drehen.
Kugelstange aus dem Aufnahmerohr herausnehmen.
Das Handrad kann dann losgelassen werden, es arretiert selbsttatig in der entriegelten Stellung.
3.) Kugelstange im Kofferraum sicher und gegen Verschmutzen geschiitzt verstauen.
4.) Verschlussstopfen in das Aufnahmerohr einsetzen!

Hinweise!

Reparaturen und Zerlegungen der abnehmbaren Kugelstange diirfen grundsatzlich nur vom Hersteller durchgefiihrt
werden.

Beiliegendes Hinweisschild am Kfz. in der Nahe des Aufnahmerohres oder an der Innenseite des Kofferraumes an
gut sichtbarer Stelle anbringen.

Um eine ordnungsgemaRe Funktion zu gewahrleisten, muss die Kugelstange und das Aufnahmerohr stets sauber
sein.

Auf regelmaRige Pflege der Mechanik ist zu achten. Schloss nur mit Graphit behandeln.

Lagerstellen, Gleitflichen und Kugeln mit harzfreiem Fett bzw. Ol regelméRig fetten bzw. élen. Das Fetten und Olen
dient auch als zusétzlicher Korrosionsschutz.

Bei Reinigung des Fahrzeuges mit einem Dampfstrahler muss die Kugelstange abgenommen und der
Verschlussstopfen eingesetzt werden. Die Kugelstange darf nicht dampfgestrahlt werden.

Wichtig!
Zur abnehmbaren Kugelstange gehoren 2 Schlissel. Schllssel-Nr. ???? fiir eventuelle Nachbestellungen notieren
und aufbewahren.

306 277 691 101 - 005
25



@ Navod k pouziti odnimatelné tyce s kouli

Upozornéni!
Pred kazdou jizdou je tfeba zkontrolovat fadné zajisténi odnimatelné ty€e s kouli z hlediska nasledujicich zasad:

e Zelené znaceni ruc¢niho kolecka souhlasi se zelenym znacenim na tyci.
¢ Rucni kolecko priléha k tyci (tésné).

e Zamek uzamcen a kli¢ vytazen. Rucni kolecko nelze vytahnout.

¢ Ty¢€ musi pevné drzet v uchytné roure. Vezméte do ruky a zatreste.

Neni-li spinéna néktera ze 4 vySe uvedenych podminek, provedte montaz znovu.

Pokud zustane i potom néktera z podminek nesplnéna, nesmi se zavésné zafizeni pouzit. Existuje nebezpeci
nehody. Kontaktujte vyrobce.

PFi montazi a demontazi tyCe s kouli vystacite bez problémU( s béZnou silou ruky.

Nikdy nepouzivejte pomucky, nastroje atd., protoZe by tim mohlo dojit k poSkozeni mechanizmu.

Nikdy neodijistujte pfi zapojeném pfivésu resp. namontovaném nosic¢i bfemen !

P¥i jizdé bez pFivésu nebo nosie bfemen je nutno zavésnou tyé odmontovat a do Uchytné roury nasadit vzdy
zaslepku. To plati zejména tehdy, je-li SPZ nebo osvétleni kouli zakryto.

Odnimatelna ty¢ s kouli

Uchytna roura

Ty¢ s kouli

Zaijistovaci kulicky
Uvolriovaci koule

Zajistovaci packa

Ruéni kole¢ko

Krytka

Kli¢

Cervena znacka (ruéni kolecko)
9 Zelena znacka (ruéni kole¢ko)
10 Zelena znacka (ty€)

11 Symbol (potvrzeni odjisténi)
12 Zaslepka

13 Cep

14 Bez mezerymezi2ab

15 Spara cca 5 mm

o ~NOO O DMNWN-=
N

Odjisténa poloha, odpojeno

306 277 691 101 - 005
26

Montar la barra de rétula:

1.) Extraiga del tubo el tapon.
Normalmente, la barra de rétula se encuentra en la posicion desenclavada cuando ésta se saca del maletero.
Esto se reconoce en que la ruedecilla tiene una clara ranura de aprox. 5 mm (véase el dibujo) con respecto a
la barra de rétula, y la marca roja de la ruedecilla indica hacia la marca verde de la barra de rétula.
iTenga en cuenta que la barra de rétula inicamente se puede montar en estado pretensado!
Si por algun motivo el mecanismo de enclavamiento de la barra de rétula se suelta antes de realizar el
montaje y se encuentra en la posicién enclavada, entonces hay que pretensar el mecanismo. La posicion
enclavada se reconoce en que la marca verde de la ruedecilla coincide con la marca verde de la barra de
rétula y la ruedecilla no tiene ranura alguna (v. el dibujo) con respecto a la barra de rétula. El mecanismo de
enclavamiento se pretensa como sigue:
Con la llave puesta y la cerradura abierta, saque la ruedecilla en direccién de la flecha a, y para pretensar
gire hasta el tope en direccion de la flecha b.
La bola de desenganche se pretensa y, después de soltar la ruedecilla de maniobra, el mecanismo de
enclavamiento se quedara en posicion de pretensado. / Entonces se encastrara la palanca de desenganche
y, tras soltar la ruedecilla, el mecanismo de enclavamiento quedara en posicién de pretensado.

2.) Para montar la barra de rétula, hay que encajar ésta desde abajo, y presionarla hacia arriba, con el perno
empotrable en el tubo de alojamiento.
De esta manera se efectia automaticamente la operacion de enclavamiento.
Evite que las manos estén en el sector de la ruedecilla, pues ésta gira al bloquearla.

3.) Cierre la llave y retire siempre ésta de la cerradura. jNo se puede retirar la llave al estar abierta la cerradura!
Oprima la cubierta en la cerradura.

Desmontar la barra de rétula:
1.) Retire la cubierta de la cerradura y oprima aquélla sobre el asidero de la llave.
Abra la cerradura con la llave.
2.) Sujete la barra de rétula, saque la ruedecilla en direccién de la flecha a, y para soltar gire hasta el tope en
direccion de la flecha b, estando en posicion sacada.
Saque del tubo de alojamiento la barra.
Ahora puede soltar la ruedecilla, y la misma se engatilla automaticamente en la posicién desenclavada.
3.) Guarde la barra en el maletero, de modo que esté asegurada y protegida contra la suciedad.
4.) jInserte el tapdn en el tubo de alojamiento!

jlndicaciones!

Las reparaciones y el desarme de la barra de rétula desmontable deben ser realizadas unicamente por el
fabricante. Coloque el rétulo de advertencia adjuntado en el vehiculo, en un punto visible, al lado del tubo de
alojamiento o en el lado interior del maletero.

Para garantizar un funcionamiento correcto la barra de rétula y el tubo de alojamiento deben estar siempre limpios.
Efectlese un cuidado regular de la parte mecanica del dispositivo. Trate la cerradura unicamente con grafito.
Lubrique regularmente con grasa o aceite sin resina los puntos de alojamiento, las superficies de deslizamiento y
las bolas. Con la lubricacion, protege también las piezas contra la corrosion.

Al limpiar el vehiculo con chorro de vapor debera retirarse la barra de rétula y colocarse el tapon. No debe
someterse al chorro de vapor la barra de rétula desmontable.

jlmportante!
La barra de rétula desmontable lleva 2 llaves. Apunte el niumero de la llave ???7? y guardelo por si fuera necesario
encargarla de nuevo.

306 277 691 101 - 005
31



o Instrucciones para el manejo de la barra de réotula desmontable

jAtencion!
Antes de emprender viaje, es obligatorio verificar los siguientes puntos para asegurarse de que la barra de roétula
desmontable esta enclavada correctamente:

¢ Lamarca verde de la ruedecilla coincide con la marca verde de la barra de rétula.

o Laruedecilla esta aplicada a dicha barra (no hay ranura entre ellas).

e Lacerradura esta cerrada y la llave retirada. No se puede extraer la ruedecilla.

o La barra de rétula esta completamente fija en el tubo de alojamiento. Verifique sacudiéndola con la mano.

Si la comprobacién de estos cuatro puntos no resulta satisfactoria, habra que repetir el montaje.

Si no se cumple alguno de estos puntos, no se admite utilizar el enganche. Corre peligro de accidente. Péngase
en contacto con el fabricante.

El montaje y desmontaje de la barra se puede efectuar sin problema con la simple fuerza de las manos.

No use nunca medios auxiliares, herramientas, etc., pues podrian dafiar el mecanismo.

No desbloquee cuando el enganche o dispositivo portador de carga esté montado.
Si se viaja sin enganche o dispositivo portador de carga se tiene que desmontar la barra de rétula y colocar

siempre el tapoén en el tubo de alojamiento. Esto se aplica sobre todo si se limita la visibilidad de la matricula del
vehiculo o se disminuye el alcance de la instalacion de iluminacion.

Barra de rétula desmontable

1 Tubo de alojamiento
2 Barra de rétula
3 Bolas de enclavamiento
4.1 Bola de desenganche
4.2 Palanca de desenclavamiento
5 Ruedecilla
6 Cubierta

7 7 Llave

‘ 6 8 Marca roja (ruedecilla)

W ‘ 9 Marca verde (ruedecilla)

10 Marca verde (barra de rétula)
11 Simbolo (desenclavar el accionamiento)
12 Tapén
13 Perno empotrable
14 Ninguna ranura entre 2y 5
15 Ranura de aprox. 5 mm

Posicion desenclavada, desmontada

306 277 691 101 - 005
30

Montaz tyce s kouli:

1.)  Z uchytné roury vyjméte zaslepku.
Po vyjmuti ty¢e ze zavazadlového prostoru je ty¢ normalné v odjisténém stavu. Pozna se to podle toho, Ze je
mezi ruénim koleckem a ty¢i mezera cca 5 mm (viz obrazek) a Eervené znaceni na kolecku ukazuje na
zelenou znacku na tyci.
Méjte na paméti, ze vlozeni tyce s kouli je mozné jen, je-li takto pfipravena!
Pokud by se stalo, Ze je zajistovaci mechanizmus ty¢e pfed montazi at jiz z jakéhokoliv divodu ve stavu
zajisténo, musi se pfedepnout. Stav zajisténo se pozna podle toho, Ze zelena znacka kole€ka souhlasi se
zelenou znackou tyce a kolecko doléha k tyci bez viditeIné mezery (viz obrazek). Zajistovaci mechanizmus se
predpina takto:
PFi zasunutém kli¢i a odemknutém zamku vytahnout kolecko ve sméru Sipky a a pfedepnout oto¢enim az na
doraz ve sméru Sipky b.
Uvolriovaci koule se pfedepne a po pusténi kolecka zlstane zajistovaci mechanismus napnuty. / Zajistovaci
packa zapadne, a po pusténi koleCka zUstane zajisStovaci mechanismus napnuty.

2.) Montaz tyce s kouli je tfeba ty¢ zasunout zespodu s ¢epem do Uchytné roury a zatlacit nahoru.
Zaijisténi se tim provede automaticky.
Ruce neméjte v oblasti ru¢niho kolecka, protoze se pfi zajisténi otaci.

3.) Zamek zamknout a kli¢ vzdy vytahnout. Pfi odemknutém zamku nelze kli¢ vyjmout! Zamek zakryjte
ochrannou ¢€epickou.

Demontaz tyce s kouli:
1.) Sejméte krytku zamku a pfitisknéte ji k rukojeti klice.
Kli¢em zamek odemknéte.
2.) Ty¢ pridrzte, kolecko vytahnéte ve sméru Sipky a a uvolnéte otoéenim ve vytazené poloze az na doraz ve
sméru Sipky b.
Ty¢ vyjméte z dchytné roury.
Kolecko pak mUzete pustit, zajisti se samocinné v odjisténé poloze.
3.) Ty¢ do zavazadlového prostoru ukladejte tak, aby byla bezpeéné zajisténa a chranéna pred znedisténim.
4.)  Na uchytnou rouru nasadte zaslepku!

Poznamky!

Opravy a rozebirani odnimatelné ty¢e s kouli smi zasadné provadét jen vyrobce.

Pfilozenou nalepku upevnéte na vozidle v blizkosti ichytné roury nebo na vnitfni strané zavazadlového prostoru na
dobfe viditelném misté.

Pro zajisténi spravné funkce musi byt ty¢ i uchytna roura stale Cisté.

Provadéjte pravidelnou udrzbu mechaniky. Zamek oSetfujte pouze grafitem.

Pravidelné mazejte mista uloZeni, kluzné plochy a koule tukem resp. olejem bez obsahu pryskyfic. Mazani slouzi
soucasné také jako dodate¢na ochrana proti korozi.

PFi myti vozu parou musi byt ty¢ demontovana a otvor zakryt zaslepkou. Ty¢ s kouli se nesmi oSetfovat parou.

Dulezité!

K zavésné tyci s kouli patfi 2 klice. Poznamenejte si Cisla kli¢t ???? pro pfipad dodate¢ného objednani a
uschoveijte si je.

306 277 691 101 - 005
27



@ Betjeningsvejledning til aftagelig kuglestang

Bemaerk!
Far hver kersel skal det kontrolleres, at den aftagelige kuglestang er last forsvarligt, sa nedenstaende opfyldes:

¢ Den gronne markering pa handhjulet stemmer overens med den grenne markering pa kuglestangen.
¢ Handhijulet ligger op til kuglestangen (ingen spalte).

o Lasen er aflast og ngglen er trukket ud. Handhjulet kan ikke traekkes ud.

¢ Kuglestangen skal sidde helt fast i monteringsreret. Kontrollér det ved at rykke i den med handen.

| tilfeelde af at kontrollen af alle fire punkter ikke er tilfredsstillende, skal man gentage montagen.

Hvis derefter ogsa blot et af punkterne ikke er opfyldt, ma man ikke anvende anhaengeranordningen. Der er fare for
ulykker. Kontakt fabrikanten.

Montagen og afmonteringen af kuglestangen kan uden problemer gennemfgres manuelt.

Brug aldrig hjeelperedskaber, vaerktgj osv., da man derved kan komme til at beskadige mekanismen.

Las aldrig op, nar der er tilkoblet en anhaenger eller monteret en lastbaerer!

Ved kegrsel uden anhanger eller lastbzerer skal kuglestangen tages af og lukkeproppen skal altid sattes ind i
monteringsrgret. Dette gaelder isaer, hvis kuglen spaerrer for udsynet til keretgjets nummerplade eller lygter.

Aftagelig kuglestang

1 Monteringsrar
2 Kuglestang
3 Lasekugler
4.1 Udlgserkugle
4.2 Udlgserhandtag
5 Handhjulet
6 Daekkappe

7 7 Nagle

‘ 6 8 Markering red (handhjulet)

W ‘ 9 Markering gren (handhjulet)

10 Markering gren (kuglestang)
11 Symbol (oplasning af aktivering)
12 Lukkeprop
13 Indskudsbolt
14 Ingen spalte mellem 2 og 5
15 Spalte pa ca. 5 mm

Aben tilstand, taget af

306 277 691 101 - 005
28

Montering af kuglestangen:

1.)  Lukkeproppen tages ud af monteringsreret.
Saedvanligvis er kuglestangen aben, nar den tages ud af bagagerummet. Dette ses ved at handhjulet rager
ud fra kuglestangen med en spalte pa ca. 5 mm der tydeligt kan ses (se skitsen). Desuden sidder den rgde
markering pa handhjulet ud for den grenne markering pa kuglestangen.
Var opmarksom pa, at kuglestangen UDELUKKENDE kan placeres i lukket tilstand!
Hvis kuglestangens lasemekanisme pa en eller anden made er blevet udlgst far montagen, sa kuglestangen
er last, skal mekanismen spaendes. Den laste tilstand kan ses ved at den grgnne markering pa handhjulet
stemmer overens med den grgnne markering pa kuglestangen og at handhjulet ligger op til kuglestangen
uden spalte mellem dem (se skitsen). L&semekanismen spaendes pa falgende made:
Med ngglen sat i og aben las traekkes handhjulet ud i pilens retning a og drejes derefter i pilens retning b
indtil anslaget for at spaende lasemekanismen.
Udlgserkuglen forspaendes, og nar grebet slippes, bliver ldsemekanismen i den spaendte stilling. /
Udlgserhandtaget falder derefter i hak, og nar man ikke leengere holder handtaget, forbliver lasemekanismen
i den forspaendte stilling.

2.) Kuglestangen monteres ved at stikke indskudsbolten nedefra ind i monteringsrgret og trykke stangen op.
Laseprocessen bliver saledes automatisk gennemfgrt.
Handen ma ikke holdes i omradet omkring handhjulet, da det drejer sig, nar kuglestangen lases.

3.) Laslasen og tag altid ngglen ud. Ngglen kan ikke treekkes ud, nar lasen er aben! Daekkappen trykkes pa
lasen.

Afmontering af kuglestangen:
1.) Daekkappen traekkes af lasen og deekkappen trykkes fast pa naglens greb.
Las op med naglen.
2.) Hold godt fast i kuglestangen, treek handhjulet i pilens retning a og drej det i udtrukket stilling i pilens
retning b indtil anslaget for at lasne kuglestangen.
Tag kuglestangen ud af monteringsraret.
Nu kan handhjulet slippes, det bliver af sig selv stdende i aben stilling.
3.) Leeg kuglestangen sikkert i bagagerummet og beskyt den mod snavs.
4.) Placér lukkeproppen i monteringsraret!

Bemaerk!

Den aftagelige kuglestang ma kun repareres og skilles ad af fabrikanten.

Det vedlagte henvisningsskilt skal placeres pa kgretgjet i neerheden af monteringsrgret eller indvendigt i
bagagerummet og skal vaere synligt.

For at garantere en ordentlig funktion skal kuglestangen og monteringsraret veere rene.

Man skal vaere opmaerksom pa, at man regelmaessigt plejer anordningen. Lasen ma udelukkende behandles med
grafit.

Lejesteder, glideflader samt kugler skal regelmaessigt smgres ind med harpiksfri smgrelse eller olie. Smaring med
fedstof og olier udger ogsa en ekstra korrosionsbeskyttelse.

Ved rengering af karetgjet med en dampstraler skal kuglestangen tages af og lukkeproppen skal seettes i.
Kuglestangen ma ikke bestrales med damp.

Vigtigt!
Der hgrer 2 nggler til den aftagelige kuglestang. Skriv ngglenr. ???7? op for evt. senere efterbestillinger og gem det.

306 277 691 101 - 005
29



\
\

2,





 
 
    
   HistoryItem_V1
   SimpleBooklet
        
     Neues Dokument erstellen
     Reihenfolge: Drahtheftung
     Seitengröße: auf A4 skalieren (297 x 210 mm)
     Vorder- und Rückseite: normal
     Ausrichten: jede Seite auf ihrer Bogenhälfte zentrieren
      

        
     0
     CentrePages
     Inline
     10.0000
     20.0000
     0
     Corners
     0.3000
     None
     1
     0.0000
     1
     0
     0
     16
     Single
     442
     311
    
     0
     A4Wide
            
       CurrentAVDoc
          

     1
      

        
     QITE_QuiteImposing2
     Quite Imposing 2.0d
     Quite Imposing 2
     1
      

   1
  

 HistoryList_V1
 qi2base





